FARIVITRAC )
( -

DRIVING TRADITIONS TOMORROW

435 apn /| 535 ap

PART'S MANUAL



4351535 prc

ENGINE

Secrion 1




e ' ENGINE

= SERIAL NUMBER BREAK ,

4351535

CyLinDER BLOCK
& =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

,/‘.—-\\



4351535

frem No

OO~ ® (5, BN N B

18
19
20
21
22

23
24
25
26
27

28
29
30
31
32

SRR

PaArT No.

ESL14207
ESL14208
ESL14967
ESL14210
ESL14211

ESL14212
ESL14213
ESL14214
ESL14215
ESL14216

ESL14217
ESL 14218
ESL14219
ESL14220
ESL14221

ESL14222
ESL14223
ESL14224
ESL14225
ESL14226

N60553558
N63017358
N63001358
ESL14237
ESL14227

ESL14228
N60554658
NB3006958
ESL14229

ESL14230

ESL14231
ESEL14232
NB0554758
NE3017458
ESIL 14233

ESL14234
ESL14235
ESL14236
ESL14238
ESL14306

& - SERIAL NUMBER BREAK, |i = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Descriprion

Cylinder Liner

Cylinder Liner Seal

Water Drain Gock Assembly
Washer

SealingWasher, Drain Cock

Qil Bip Stick

‘O’Ring

Tube

Shaft Intermediate Gear
Cam Bush Set

Positioning Dowel

Stud, Front Axte Support
Spring Washer (M20)

Nut (M20x1.5-8)

Main Bearing Set Standard

Main Bearing Set - 10
Main Bearing Set - 20
Main Bearing Set - 30
Cap, 1st, 2nd,3rd,Main Bearing
Bolt, Main BearingCap

Boit (M8x40-8.8)
Washer, Lock (M8)

Nut (M8-8)

Cylinder Block Assembly
Washer

Drain Plug Assembly
Screw (M10x30)
Washer (M10)

Qil Sump

Gasket, Oil Surmnp

Cap, Thrust Main Bearing
Thrust Washers Set

Bolt {M10x38-8.8)

Spring Washer

Pipe Plug (Taper Oil Gaflery)

Plug, Cyfinder Block
Washer, Oil Gallery

Dowel, Plug (Cylinder Block Qil Gallery)

Dowel Sleeve
Positioning Dowel

CyYLINDER BLOCK

Venpbor No.

010009220
010010040
D10006570
D10008900
D10000000

D10008080
D10007700
D10009080
D10009310
D10075760

D10009340
D10035660
D10032940
10032950
D10073760

D10075700
D10075710
D10075720

D10009510

085500130
Da3500060
D10047490
D10052670

D10050310

NE30069536
D10009100
D10009110

D10073780

N630174536
010035650

D10008890
D10009430
D10009980
D87500070
087500080

QuanTiTY
435 535

“ww =W
- N W

— ko [\
N\ Y

PR N N 1Y
P N

fo o\ S N Y
D O —& =k -k

2 2
2 2
2 2
11
T
11
12 12
12 12
11
11
11
1
2 2
2 2
4 4

NN W W o
NN WL W




R W ENGINE

4351535

CyunpER Brock
@ - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




4351535

ParT No.

DescripTiON

Service Kits & Sub Assemblies

T
Iren No
38
a9
40
41
42
.'/_h“\-\ -

ESL14239

ESL14240
ESL14241
ESL14242
ESL14243

ESL14244
ESL14245
ESL15468

&) ~ SERIAL NUMBER BREAK ,

Engine Overhaul Gasket Set
D.C Gasket Kit

Engine Overhauling Kit
Engine Bearing Set - Standard
Engine Bearing Set - 10

Engine Bearing Set - 20

Engine Bearing Set - 30
Engine Assembly

CyunpER Brock

TR

Venoor No.

D10073710
D10073640
D10000000
D10073720
D10073730

D10073740
D10073750
D10108430

QuanTITY
435 535

—t b ok —h L

—t —h

L T R N S

I - moicates up 1o anp incLuping THAT seriaL nuveer KT



ENGINE

4351535

CyuinDER HeaD
& - SERIAL NUMBER BREAK , | ~- INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Irem No

36
a7
38

ParT No.

ESL14247
ESL14248
ESL14249
ESL14250
ESL14251

ESL14252
ESL15469
ESL15470
ESL14255
ESL14256

ESL14257
ESL14258
ESL14259
ESL14260
ESL14261

ESL14262

ESL14263
N62001438
ESL14264
N63017488

ESL14265 .

ESL14266
ESL14267

ESL14268

ESL14269

ESL14270
ESL14271
ESL14272
N60553258

ESL14273

ESL14274
ESL14275
ESL14276
N62001358
ESL14277

ESL14278

ESL14279
ESL14280

Descrirrion

Hose, Breather

Hose Ciip

Tibe

‘O’'Ring Oil Filling Neck
Cap, Oil Filling

Washer Seal

Nylock Nut

Cylinder Head Cover
Baffle Plate Assembly
Seal, Cylinder Head Cover

Circlip-C (22x1.22)
Welch Plug

Washer, Rocker Shaft
Rocker Arm Assembly
Bush, Rocker Arm

Rocker Arm

Adjusting Screw (M10x1)
Nut {(M10-6)

Bracket, Rocker Shaft
Spring Washer (M10)

Bolt, R.A. Bracket
Spacer, Rocker Arm Shaft

Rocker Arm Shaft Assembly

Cotter, Vaive
Disc Valve Spring

Valve Spring

Seat, Valve Spring Lower
Lifting Plate

Screw (M10x25-6.8)
Seal, Vaive Stem

Valve Guide

Pin, Nozzle Holder
Washer Nozzle Holder
Nut, Hex (MB)

Stud Nozzle Holder

Clamp, injector
Stud (M10x30-8.8)
Plug, Weich

Cyiinoer HeaD
& - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

4351535

Venoor No.

D100356570
D10034650
D10038100
D10010020
D10032090

D10008950
D83500060
D10081310
D10053360
D10008960

DO00000E0
D10105240
D10008830
D10009040
D10009060

010009030

N620014536

D10008570

NB830174536

010008010
D10008560
D10003070
010008690
D10008700

D10008710
D10008750
D10008600

D10008740
D10049520

D10022020
D10022040

N620013536

P10039010

D10022030
084500020
D10008890

QUANTITY
435 535

AT T v
—t ok owk [ —

[ R R )

—h
MR
—,
RN MNON

6 6
6 7]
12 12
3 3
9 9
3 3
2 2
1 1
12 12
& 6

s>\ L R e 2 ]
[o> 3 I e B o) ]

Wwwwsm
WWwWwWwh

o ;W
oW




ENGINE

435 ] 535

CyunoeRr Heap
& - SERIAL NUMBER BREAK, [)¢ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




T

frem No

39

4
42

ParT No.

ESL14281
ESL15471
ESL14283
ESL14284
ESL14285

ESL14286
ESL14287

& - SERIAL NUMBER BREAK ,

4351535

DEescriprion Venoor No. QuANTITY

435 535
Plug Cylinder Head (12" 010008680 3 3
Cylinder Head Assembly (Without Valves) D10108610 1 1
Gasket, Cylinder Head D10008770 1 1
Seat Ring, Inlet Vaive D10053470 3 3
Valve Set D10074180 3 3
Seat Ring, Exhaust Valve D10053460 3 3
Bolt, Cylinder Head D10008580 14 14

CrLinpEr Heap
¢ - woicares up to anp incrubing THAT SeriaL Nuvser  GEIEID




-

4351535

Piston & ConnecTing Rop
& -~ SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




s e

frem No

[\

o bW

Part No.

ESL14288
ESL14289

ESL14280
ESL14291

ESL14292
ESL14293
ESL14294
ESL14295
EslL14296

ESL14297

& - SERIAL NUMBER BREAK ,

DescriPTiON

4351535

Ring Set (Engine Set)

Piston Assembly

(Engine Set With Rings)

Pin, Piston (NSS)

inner Girclip

Connecting Rod Assembly

Connecting Rod Bearing Set - Standard
Connecting Rod Bearing Set - 10
Connecting Rod Bearing Set - 20
Connecting Rod Bearing Set - 30

Bush Set Small End (Set of 3 Bushes)

Bolt, Connecting Rod

Piston & ConnecTing Rop
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 1:10

" ENGINE

VEnbor No.

D10072480
D10072450

D10009760
DB0500050
D10008680

D10073770
D1Q075730
0075740
D10075750
D10075670

D10009720

QuantiTy
435 535

1 1
1 1

0 oW
L I Y %)

e T R Y
— b b ek b




E— ENGINE

4351535

Cranksanrr & PuLiey
@ERTID & - scRiAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




ENGINE

4351535
frem No Part No. DEescripTion Venpor No. Quanmity
435 535
1 ESL14298 Bolt D81500180 3 3
2 ESL14299 Crank Pullsy D10008780 1 1
3 ESL14300 *O'Ring For Spacer B10010030 1 1
4 ESL14304 Spacer, Crank Pulley D10008790 1 1
8 ESL14302 Gear, Crank Shaft L.O.P. D10009570 1 1
B ESL15472 Gear (Z-24) 010108440 1 1
7 ESL14332 Wooadruff Key D91000130 1 1
8 ESL14305 Crank Shaft D10009360 1 1
9 ESL14306 Pasitioning Dowel D87500080 1 1

CRANKSHAFT & PULLEY
€3 ~ SERIAL NUMBER BREAK , i = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 1:12




ENGINE

4351535

Timmne Gear Cover & Seaune
@ - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




4351535

~ Hem No

o O M —

QOO ®

11

13
14
15

16
17
18
19
20

21

Part No.

N62001258
ESL14307
N63017258
ESL14968
ESL14309

N60553988
ESL14310
N60553258
ESL14311
ESL.15473

N83017358
NB0553188
ESL14313
ESL14314
ESL14315

ESL14316
ESL14329
ESL14318
ESL14319
ESL14320

NE2001338

& ~ SERIAL NUMBER BREAK ,

DEscriPTION

Nut (M8}

Stud, Inspection Cover
Spring Washer

Inspection Cover

Gasket , Inspection Cover

Bok

Timing Gear Cover

Boit (M8x25)

Ciasket Timing Gear Cover
Timing Gear Housing

Spring Washer (M8)

Bolt

Tab Washer

Gasket, Timing Gear Housing
Gasket, Tacho Drive Unit

Tacho Drive Unit
Screw (M8-18)
Bolt

Bolt

Qil Seal

Nut (M8-8)

TimunG Gear Cover & SeaLinG
| = INDICATES UP TO AND INGLUDING THAT SERIAL NUMBER

VEenoor No. Quanmity
435 535
N6200125386 5 5
D10010010 5 5
NB30172536 5 5
D10090600 1 1
D10009540 11
- 5 5
D10009300 1 1
- 1 1
D10009520 1 1
D10091130 1 1
N630173536 17 17
N605531536 5 5
D10028980 5 &
D10009330 1A
D10009910 1 1
D10009900 1 1
D81501030 2 2
Dgt1500140 7 7
D81500120 2 2
D10009550 1 1
N620013536 ) 6
1:14



. ENGINE

435535 .
b1
1 \\

Timne GEAR & CAMSHAFT
& - SERIAL NUMBER BREAK, || = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




4351535

frem No Part No.
1 ESL14335
2 ESL14334
3 ESL14321
4 ESL14322
3] ESL15474
6 ESL14324
7 ESL14325
8 ESL14326
9 ESL14327
10 ESL15475
ah ESL14329

12 N63017358
13 ESL14330
14 ESL14331
15 ESL14332
16 ESL14333

&3 - SERIAL NUMBER BREAK ,

Descripmion

Push Rod

Tappet

Boit

Thrust Plate (For Idler Gear)
Intermediate Gear Assembly

Bush, Intermediate Gear

Shaft, intermediate Gear

Bolt, Gam Shaft (For Tacho Drive}
Thrust Plate, Cam Shait

Gear, Camshatlt (Z-48)

Bolt (MB8x20)

Spring Washer (M8)
Thrust Flange, Camshaft
Ring, Thrust Flange
Woodruff Key

Cam Shaft

Timing GEAR & CAMSHAFT
li’ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

EnGINE

Venoor No.

D16008020
D10009440
D81500150
D10009650
D10108450

D10051130
D10009320
D10009230
D10009240
D10108470

D81501030

N630173536

D10009270
D10009280
D91000130

D10009290

QuANTITY
435 535

- N
=+ <L N D

—t b b b —t
— ok b bl

[ N S
S =k L NI P

1:16



|

435 535

Luse On. Puwp
Q@EBEED © - scraL NUMBER BREAK, | - INDIGATES UP TO AND INCLUDING THAT SERIAL NUMBER




435535

Irem No

LM = '

0o~ &

10
11
12
13
14

15
16
17
18
19

20
21
22

. Parr No.

ESL15476

N62001688
N63017658
ESL14337
ESL14338

ESL14339
ESIL14340
ESL14341
N60552958

ESL14342
ESE14343
ESL14344
ESL14345

ESL14346
N60554958
ESL14347
ESL14348
ESL14348

ESL14350
ESL14351
ESL14352

&) - SERIAL NUMBER BREAK ,

DescripmioN

Lube Oil Pump Assembly
(without Driving Gear)
Nut, Hex (M14x1.5-6)
Spring Washer

Gear, Pump Driving
Dowel, Lube Oil Pump

Pump Cover {(NSS)
L.O.P. Driving Shaft
Woodruif Key
Gear Driving

Bolt (M8x18-6.8)

Oit Pump Body (NSS)
Sealing Washer
Adaptor

Delivery Pipe Assembly
Suction Pipe Assembly

Gasket, Suction Assembly
Boilt

Gear Driven

Shaft, Driven Gear

Valve Plunger (Vaive Piston})

Spring
Regulation Pipe
Split Pin {3.2x32)

Luse On. Pump

VEnDOR No.

D10009820

N620016536
N630176536
D10009810
D87500080

D10105350
DY1000050
D10103150
N60552058

D10008820
D10008810
D10008800
D10009780

D10009790
N605549536
T77.11.008.16

D10052660
D10105360

D10052790
D8840040

Quantiry
435 535
11
1 1
11
1 1
2 2
1 1
i 1
2 2
1 1
4 4
1 1
1 1
2 2
1 1
11
1 1
2 2
11
1 1
i 1

—_

lgf - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

1:18


http:T77.11.008.16

ENGINE

4351 835

Ow FiLTer AssemsLy
@EEID © - scriaL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

-~ -



|

4351535

frem No Part No. Description Venoor No. QuanTiTY
435 535

1 ESL10083 Oil Filter Assembly D10017600 1 1

2 ESL14551 Gasket B10009860 1 1

3 ESL14552 Bracket Oil Filter D10039120 1 1

4 ESL11400 Switch Assembly Oil Pressure D10026550 1 1

5 ESL10082 tnsert Qil Filter Mounting Bolt D10010260 1 1

Oi FiLTER ASSEMBLY
& - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 1:20




@ - SERIAL NUMBER BREAK ,

ADAPTER PLATE & FLYWHEEL

ENGINE

4351535

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Irem No

o o 0D b —

QOO

11

12
13
14

15

16
17
18

19

20
21
22
23

Parr No.

ESL14353
ESL14354
ESL14355
N63017288
ESL14356

ESL14357
ESL14358
ESL14359
ESL14360
ESL145853

ESL14361
ESL14362
ESL15477
ESL15478
ESL14365

ESL14366

ESL15479
N60551538
ESL10080

ESL14585

ESL14369
ESL14370
34807388

30472258

& - SERIAL NUMBER BREAK ,

DescrirTiON

Gasket, Flywheel Housing
Dowel

Screw, Hex (M6x15-8.8)
Washer, Lock (M8)

Cover Plate Flywheel Access

Gasket, Cover Plate Flywheel Access

Adpter Plate M/C
Bolt (M12x45-10.9)
Gaskst, Seal Carrier
Seal Carrier

Oil Seal (Sealing Ring}
Oil Seal (Viton)

Gear Ring, Fly Whee}
Fiy Whee! Assembly
Bearing, Cluich Pilot

Balt (Fiy Wheel Mounting
to Crank Shaft)
Positioning Dowel

Balt, Seal Carrier (M6x12)
Gasket Adapter Flate

to Transmission Housing
Screw (M12x35-10.9)

Taper Plug

Gasket Starter Motor
Washer (3/8)

Boit {3/8)

ApApTER PLATE & FLYWHEEL
e - moicates up 1o AN iNcLupinG THAT seriaL Nuveer  CIEEZZD

ENGINE

435/ 535

Venbor No.

D10009170
10009830
D82500220

N630172836

D10035890

D10035880
D10035980
D10007150
D10009140
D10009130

010033790
D10009120
D100685720
D10112030
D10009930
D10009920
087500080
D10012350
D10008440

D10007370
D10034850

- D8s00o0010

D81000730

Quantity
435 535

— omd [ —h b — PN = =
—_ b ) kb - DD - =

— ol ok ok =k
— ek ok sk ok

6 6
1 1
6 6
1 1
8 8
1 1
1 1
3 3
3 3




Notes

/f'_ﬁ“\‘



AIR INTAKE
&
EXHAUST SYSTEM

Secrion 2




Air INTake & ExHAUST SYSTEM

4351535

Air CLEANER
& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

e

AT



4351535

T

Irem No

b

kWO

QWU ~NDdD

Part No.

ESL10232

ESL11836
ESL10221
N60554258
ESL10222

ESL10229
N62004258
N63017458
ESL11956

ESL11837
ESL10227
30465058
ESL12070
ESL10231

ESL12617
ESL14373
ESL14374

& - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

DESCRIPTION

Air Cleaner Assembly, Dry
(Includes items 2-10)

Wing Nut

Filter Element, Primary

Nut

Fiiter Element, Safety (Inner)

Bleed Valve

Nut

Washer, Lock (M10)

Washer, Flat (M10x21x2.25)
Housing, Dry Air Cleaner (NSS)

Hose, Air Cleaner Outlet
Clamp Assemhly

Bolt, Hex Head (3/8-16x0.75)
Cap & Extension Assembly
Grommet

Indicator

Tube Assembly - Dry Air Cleaner Qutlet
Hose, Air Cleaner QOutlet, Lower

Air CLEANER

" Air INTAKE & EXHAUST SYSTEM

Venbor No.

010026730

1190105AA
D100983670

10102340

10115740
Daaso0210
D86500080
D85500140

D10026720
D10017630
081000150
D10026740
D10026760

D10026560
10035500
D10035480

Quantity
435 535

—r ok b —h
[ T N

~ ABAN A
PP N

- DD s e

-t ek ek =k
-t sk el ko



http:3/8-16xO.75

AR InTake & ExHausT SysTem

4351535

e~

INTAKE MaNiFoLD & EXHAUST SYSTEM
Q@EERD & - scriAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




4351 535

Irem No

Parr No.

ESL14377
ESL14378
N63017458
NE3006958
ESL14385

ESL14380
ESL14381
ESL14383
ESL10245
ESL14384

ESL14386
ESL14387
304650-538
44726-S36
ESL14554

ESL14388
TX12348

ESL15402
ESL14960
ESL15585

DEescriPTION

Muffler Assembly (Vertical)
Nut, Hex (M10)

Washer, Lock (M10)
Washer, Flat (M10)

Stud

Gaskst Silencer

Pipe Assembly Silencer Inlst Flanged
Adaptor for Lifting Hook

Gasket, Efbow

Exhaust Manifold

Stud (M10)

Gasket, Exhaust Manifold
Bott (3/8-16x0.75)
Washer Flat {3/8)
Gasket, intake Manifold

Intake Manlfold
Thermostart Assembly
Tube Thermostart
Ciamp, Spring Band
Tube Thermostart

INTAKE MaNIFOLD & EXHAUST SYSTEM
€ - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Air Intake & ExHAusT SYSTEM

Venoor No.

D10035260
D&3500210
DB6500030
D8s500140
D84500020

D10034700
D10035720
D10010070
D10069610
D10035710

D10008650
D81600150
DB85000010
D10008670

D10081330
D10081330
D10108560
D10088780
D16035590

Quawntiry
435 535

1 1
17 17
17 17

16 16

% T ey
wh ok ) ws —

L0 WL =
0L 0 G 0l —

— P
_m,p,_;_s_l.



http:3/8-16xO.75

Notes




m Secrion 3

FueL SYSTEm

&
THROTTLE LINKAGES




p— Fuer System & THROTTLE LINKAGES

4351535

_ Fuet System
& - SERIAL NUMBER BREAK, [if - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



frem No

36A
36
37

39
40

Part No.

ESL15586
ESL14277
ESL14275
ESL14276
ESL15469

ESL15402
ESL15587
ESL14591
ESL14582
ESL15517

ESL15481
ESL14394
ESL11761
ESL15202
ESL11346

ESL14392
ESL15401
ESL15588
ESL14810
ESL15585

ESL.10254

ESL10250 ~

3379758
4472288
34941536

ESL10256
304682-336
ESL15319
ESL10257
ESL156574

ESLi1778
ESL10357
ESL10442
ESL15408
304633-S36

33796-336
34805836

ESL14403
ESL14405
ESL15328

N600212836

@ - SERIAL NUMBER BREAK , i/ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

435535
Description
Clamp, Injector Holder

Stud, Injector Holder
Pin, Injector Hoider

Washer. Injector Clamp (8.5x17}

Nut, injector Holder (M8)

Tube Assembly, Thermostart

Clamp Assemiby, Fuel Injection Tube

Banjo Boit (M6&)
Washer Sealing (M6)
Tube, FIP | eak-of

Injector Assembiy

Copper Washer, Injector
Boit, Pipe (M12x1.5x23.5)
Copper, Washer (14.2x19.9)
Clamp, Spring Wire

Hose, FIP Leak-off

Tubs, FIP to Fuel Tank Return
Connector Hose, Fuel Return
Clamp Assembly, Fuel Tube
Rubber Pipe, Thermostart

Cap, Fuel Tank

Tank Assembly, Fuel
Nut, Hex (5/16-18)
Washer, Flat (5/16
Washer, External Tooth

Spacer, Fuel Tank Mounting
Bolt Hex (5/16-18x1.00)
Fitter, Fuel Tank Strainer
Tap & Screen Assembly
Pipe, Fuel Tank fo Filter

Banjo Bolt, (M14x1.5x25.5)
Washer Copper (14.2x19.9)
Fuel Feed Pump Assembly
Tube. Primer to Filter

Bolt, Hex (1/4-28x0.62)

Nut (1/4-28), Hex

Washer, Lock (1/4)
Washer, Copper (14.2x18)
Banjo Bolt

Fue! Filter Assembly

Bolt, Hex (MBx1,25x35)

FuceL SYSTEM

‘ Fuet System & THROTTLE LINKAGES

Venpbor No.

D10022030
010039010
D10022020
010022040
D83500060

D10109560
D10008850
9431033422
2416710602
D10108550

D10106580

T77.07.005.0

D10017500
D10012580
D10018180

D10047620
D10109540
D10026180
D10019100
D10035590

D10019100
010021850
D83000060
D85000070
Des000110

D10018360
081000330
D10063180
D10018580
D10108580

010012590
D10012580
D10105280
D10109580
D81000390

DB81000400
D86000050
D10035020
D10034050
D10108550
D81500030

Quannty
435 535

AN — o=k b N — ok 3 - GG 0 - — —_ ) = = - P ) = O3 OO [ A > B s N -SY QLW ww
A L - ) G 0O = = = N =t -t s 2N =W - 0 A WL 0w W

Ww=N BN
W= N AN



http:1/4-28xO.62
http:5/16-18x1.00

FueL System & THrROTTLE LINKAGES

435535

L~

~

_ FueL System
& - SERIAL NUMBER BREAK, W& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



it

4351536

frem No

40A
41
42

44
45

47
48
49

50
51
52
53

Part No.

ESL14410
ESL15589
ESL15590
ESL15591
ESL15592

ESL15323
ESL15568
ESL11761
ESL15345
ESL15346

ESL15448
ESL15593
ESL15594
ESL15595

& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

DEescriPTION

Washer, Flat (8.5x14}

Washer, Spring Lock (M12})
Nut, FIP Gear (M12x1.75-6.00)
Gear, FIP

Hub, FIP

Gasket, FIP

Tube, Filter to FIP

Bott, Pipe (M12x1.5x23.5)
Washer, Copper

Spacer, FIP

Fuel Injection Pump Assembly
HP Pipe, 3rd Cylinder
HP Pips, 2nd Cylinder
HP Pipe, 1st Cylinder

FueL System

FueL Systen & THrROTTLE LINKAGES

Venoor No.

D10009610
D86500020
083500040
D10085580
10087160

D10048000
D10108570
D10017500
D10048060
D10048020

D10087170
D10095620
010095610
D10095600

QuAaNTITY
435 535

—_ k)
o e T W

wd g —b = —
=t ) =k = -k

—t mak ek e
T W S




Fuel System & THROTTLE LINKAGES

4351535

Fuer Fiter AssemBLy
& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Fuet System & THROTTLE LINKAGES

. 4351535

Irem No Parr No. Descriprion Venpor No. QuanTiry
' 435 535

1 ESL15328 Fuel Fitter Assembly D1 0108550 1 1

2 ESL15353 Filter Cover FO02H20323 1 1

3 ESL15357 Exchange Filter (Primary) FOO2H20308 1 1

4 ESL15354 Exchange Filter (Secondary) FO02H20306 1 1

5 ESL15355 Sealing Ring FOO2H20298 2 2

8 ESL16356 Drain Plug FOO2H20207 2 2

7 ESL15358 Air Vent Screw 0411033412 2 2

8 ESL15359 Flat Seal Ring 2916710602 2 2

9 ESL15320 Mounting Bracket, Fuel Filter D10044850 1 1

10 304666-336 Bolt, (3/8-16x0.875) D81000720 2 2

1 44726-S36 Washer, Flat (3/8) D/5000010 2 2

FuEeL FiLTER ASSEMBLY
& - SERIAL NUMBER BREAK , | - INDICATES up 10 anp incLupivg THaT seriaL Nuvser  CIEID




"‘!“I NN et TI"‘

' Fuer System & THROTTLE LINKAGES

ST RE 'T‘

4351 535

InuECTOR ASSEMBLY
& - SERIAL NUMBER BREAK, |if - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




' Fuer System & THROTTLE LINKAGES

4351535

Item No Part No. DESCRIPTION Venoor No. QuaNnTiTY

' 435 535
1 ESL15481 Injactor Assembly D10108590 3 3
2 ESL15352 Sealing Washer : D10130700 AR AR
3 ESL15482 Cap Nut, Nozzle D10129660 3 3
4 ESL15483 Nozzle D10118780 3 3
5 - Nozzle Holder (NSS) - 3 3
6 ESL15484 . Pressure Disc 2430134023 3 3
7 ESL15485 Spring D10130490 3 3
8 ESL15486 Seat Spring 2433124446 3 3
g9 ESL14591 Belt, Banjo (M8x1) D10117750 3 3
10 ESL14892 Sealing Washer D10072130 6 6
11 ESL15480 Washer, Adjusting D10130840 AR AR

InJECTOR ASSEMBLY

& - SERIAL NUMBER BREAK, | - INDICATES UP T0 AND INcLUDING THAT seriaL NumBer  QEED



Fuer System & TarotTLE LINKAGES

4351535

FueL Feep Pump & Pre-FiLter
@) - SERIAL NUMBER BREAK , |« - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




7 "

4351535

irem No ParT No.
- ESL10442

9 -

2 -
3 ESL10425
4 ESL10427
5 ESL10428
6 ESIL10429
7 ESL10430
] ESL10431
9 ESL13406
10 ESL10432
11 ESL.10433
12 ESL10434
13 ESL10435
14 ESL10436
15 ESL10437
16 ESIL. 10438
17 ESL10439
18 ESL10440
19 ESL10444

& - SERIAL NUMBER BREAK ,

DEescripTioN

Fuel Feed Pump Assembly
(Includes ltems #1-2a)

Housing, Fuel Feed Pump {N55)
Pump Plunger (NSS)

Spring, Pump Plunger

Closing Plug
Pressure Spindle
Valve

Spring

Reducing Nipple

‘0" Ring

Hand Primer
Prefiiter Sieve
Spring

Sealing Washer

Prefilter Housing
Clamping Nut
Stud

Clip

Sealing Ring

Sealing Ring

' Fuer System & TuroTTLE LiNnkAGES

Venoor No.

D10105280
D10130700
D10129660
D10118780
EXP-10144

EXP-10145
EXP-10142
EXP-10152
EXP-10153
EXP-10154

D10105330
EXP-10156

EXP-10908-A
EXP-10809-A
EXP-10907-A

EXP-10906-A
EXP-10911-A
EXP-10912-A
EXP-10913-A

EXP-10155

EXP-10146

Fuer Feep Pump & Pre-FiLTER

& = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

QuanTity
435 535

—r
—

B " e — il b md ol
—t ok bk owk . S Qe s

N = = o
M = =t b ok

3:10



Fuer System & TrroOTTLE LINKAGES

435 1535

Turorrie & AcceLeraTion ConTROLS
W@ERIID & - scrisL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




4351535

frem No ParT No.
1 ESL12687
2 ESL14957
3 ESL15376
4 ESL10420
5 N605500S8
6 ESL10455
7 4472858
8 ES| 10455
o 37958658
10 35232158
11 ESL10481
12 ESL10457
13 ESL10460
14 ESL10452
15 37736088
16 ESL10463
17 ESL10462
18 3379658
19 ESL14433
20 ESL14434
21 ESL10476
22 ESL10473
23 ESL10474
24 ESL12688
25 ESL10475
26 4471988
27 ESL10477
28 ESL10482
20 30508652
30 30506152
- 31 ESL10483
. 32 ESL12079
a3 3379658
34 4471988
35 30463358
36 ESL10485
a7 ESL10479

38 ESL10480

& -~ SERIAL NUMBER BREAK ,

DEscRrIPTION

Knob, Hand Throttle

Laver Assembly, Hand Throttle
(includes Item #1)

Grommaet

Stop, Throitle Control Lever
Bolt, Hex Head (M5x0.8-B)

Arm Assembly, Throttle Control
Washer, Flat {3/8)

Nut, Hex (5/16-24)

Bolt (5/16-24*1.25)

Washer, Flat (5/16)

Plate Assembly, Throttle Control
Disc, Throttle Centrol Friction
Plate, Throtile l.ever Friction
Spring, Main Control Lever

Nut, Thick Lock (3/8-24)

Clip, Throttle Control
Connector, Throttle Control Rod
Nut, Hex (1/4-28)

Rod Assembly, Throttle Control
{(includes tems 16-18)

Bracket Assembly, Fuel Shut Off
Spacer
Plate Assembly, Throttle Control
Spacer

Pin, Cotter (1/16x0.50)
Spacer

Washer, Flat (1/4)
Plate

Pad & Hub Assembly

Pin, Spring (3/16x1.25)

Pin, Spring (3/16x0.8125)
Spring, Pad Retum

Padal Assembly Foot Accelerator
Nut, Hex {1/4-28))

Washer, Flat (1/4)

Boit, Hex Head (1/4-28x0.62)
Bracket, Acceleration Pedal
Bracksf & Hub Assembly
Spring, Pedal Foot Accelerator

TrHroTTLE & ACCELERATION CONTROLS
| - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Fuet System & THroOTTLE LINKAGES

Venoor No.

D10042450
D10104660

D10026540
D10017870
081500300

D10019090
DBS000050
010019410
D81000670
D10018690

D10017990
D10018170
P10021580
010016480
D10016880

D10106110
D10105120
D81000400
010112020

22-91760-AA

D10060800

85NH-9ONE56-CA

D10060780

D10000640
D10000790
D85000030
D10060190
D10012940

D87000060
D87000050
D10012770
D10012920
D81000400

Da5000030
D81000380
D10012760
D10012780
D106012750

QuantiTy
435 535

P T N N 1% e — L By — % -
—_ -t p) = - =k - PN} — b L

R s ey
—h bk ke

N = e
N = = a

— o )
B N A

Ny = = R
N = =M

— -k kNN
- =k -t NP

3:12


http:1/4-28xO.62
http:3116x1.25
http:1/16xO.50
http:5/16-24*1.25

FueL System & Turortie Linkaces

4351 535

SN

ThroTrLE & AcceLErATION CONTROLS
&) - SERIAL NUMBER BREAK, |i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




ST

Fuel System & THrROTTLE LINKAGES

frem No

32
40
41
42
43

44

45

ParT No.

ESL10487
ESL12678
4472658
7602358
ESL10489

ESL12361

ESL10480

&) - SERIAL NUMBER BREAK ,

4357535

DESCRIPTION Venpor No. Quantiry

_ 435 535
Arm Assembly Acceleration Control D10012910 1 1
Pin Cotter (3/32x0.75) D10013450 1 1
Washer, Flat (3/8) D85000010 11
Pin, Clevis {3/8x13/18) D10017560 1 1
Rod Assembly, D10012930
Acceleration Control t 1
Bracket, Acceleration D10019400 1 1
Return Spring
Spring 010012750 1 1

TuroTTLE & ACCELERATION CONTROLS
|&® - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

3:14


http:3/32xO.75

Notes




S

CooLING SYSTEM

SECTION 4




" i CooLinG SYSTEM

4351 535

ety

Warer Pump
@ - SERIAL NUMBER BREAK , | ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



4351535

frem No ParT No.

1 N60553158

2 3480658

3 ESL14435

4 ESL14436

5 ESL14437

6 ESL14438

7 ESL14439

8 -

9 ES1 14440
10 ESL14441
11 NB0553458
12 N63017358
13 ESL14442
14 ESL14443

& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

DescripmiON

Screw (M8x20)
Washer, Lock (M8)
Fan Radiator (Plastic)
Water Pump Assembly
Water Pump Puliey

Hub

Integral Shaft Bearing
Water Pump Body (NSS)
Waier Pump Seal Assembly
impeller

Bott

Spring Washer (W2.08)
Gasket, Water Pump
Drive Beit, Rubber

Warer Pumr

CooLiNG SysTEM

Venpor No.

D81500860
D86000040
D10030480
D10008930
£10053510

D10053500
D10051450

D10055220
D10051460

£81500030

N630173536

D10008920
D10034620

QuanTiry
435 535

P T - -
— =

—t el e b —
S N W S Y

- =
~ a2




CooLing SYSTEM

4351535

Raoiator
| @ - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




e

Irem No

ParT No.

ESL14444
ESL14445
ESL14446
ESL14447
ESL14556

ESL14448
ESL14449
ESL14450
ESL14557
ESL10495

ESL14454
ESL14455
ESL14558
ESL14456
ESL14457

N63017488
ESL14458

&) - SERIAL NUMBER BREAK ,

. CooLinG SYSTEM

4351 535
Descrietion Venoor No. Quantiry
435 535

Radiator Support D10035420 T 1
Spltt Pin D10034160 11
Rubber Bush D10034140 11
Washer, Radiator Support D10034150 11
Filler Cap D10105090 1
Radiator Assembly D10034080 T
Radiator Mounting Cup D10034110 4 4
Rubber Pad D10034120 4 4
Nylock Nut (M10) D10034130 2 2
Clamp Hose D10017540 4 4
Hose,Radiator to Pump D10035400 11
Drain Cock D10105410 11
Washer D10105440 11
Hose, Upper D10035410 1 1
Screw (M10x21) D10035900 11
Spring Washer (M10) D86500090 T
Radiator Sealing Kit (NI) D10034170 11

| RADIATOR

| =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 4:4



@ - SERIAL NUMBER BREAK ,

CooLING SYSTEM

4351535

S

T

THERMOSTAT
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




' CooLing SYSTEM

4351535
Hrem No Parr No. DescripTioN Venoor No. QuanmiTy
435 535
1 ESL14459 Thermostat Housing D10035800 1 1
2 ESL14460 Sealing Ring D10035830 1 1
3 ESL14481 Thermostat Unit D10035820 1 1
4 ESL14462 Gasket, Thermostat Housing D10035810 1 1
5 ESL14463 Hose Clamp D10035860 2 2
6 ESL14464 Hose, W/P to Thermostat Housing D10035850 1 1
7 N630173S8 Spring Washer N630173836 3 38
8 ESL144865 Bolt (M8x55-6.6) D10035840 3 3

THERMOSTAT
D - SERIAL NUMBER BREAK , |¢ - INDICATES up 70 aND incLUDING THaT seriaL numser  CEIERD




Notes




ks

4351535 prc

FronT END
&
STEERING

Secrion 5




gl FronT EnD & STEERING

4351535

FronT WHEEL AssemsLy
@ - SERIAL NUMBER BREAK, || - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




M

ITem No

o=

o]

11
12

13

Part No.

ESL10526
7208058

ESL12412
ESL11860
ESL11793

ESL10524
ESL12226
ESL10542
ESL10528
ESL10529

ESL11747
ESL10522

ESL10521

DEescripTiON

Cap, Front Wheel Hub Grease

Pin, Cotter (5/32"-1.75)
Nut, Slotted Hex (17- 12)
Washer, Hub Retainer
Nut, Front Wheel Bolt

Bearing Assembly,
Front Wheel Quter
Whes| Assembly,

Front (6.00x16 Tires)
Grease Nipple (1/2-27)
Hub, Front Wheel
Bush, Front Wheel Hub

Bolt, Front Wheel Hub
Bearing Assembly,
Front Wheel Inner
Seal Assembly,

Front Wheel Hub Dust

Front WHEEL ASSEMBLY
£ - SERIAL NUMBER BREAK , i - INDICATES UP TO AND INGLUDING THAT SERIAL NUMBER

‘ Front Enp & STEERING

4351535

Venoor No.

D10012960
D88400080
D10012980
D10012970
D10018200

D10012100
D10019230
D82000020
D10012110
D10012060

D10012000
D10013290

D10012700

QuanTiTY
435 535
2 2
2 2
2 2
2 2
12 12
2 2
2 2
2 2
2 2
2 2
12 12
2 2
2 2




Front EnD & STEERING

4351535

: P

17 K e e ®

AxLe & Steering PArTs-MEcHANICAL
&) - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



4351535

ITem No

U oda W ho =

ke
Qo ~No0

1
12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

a1
32
33
34

36
37

38

Part No.

ESL15048
ESL14577
ESL10533
ESL14580
ESL10531

ESL10532
ESL11862
ESL14576
ESL10534

N60021258

ESL10537
3480638
N62001358
ESL10535
ESL10536

3467058
30486258
N60551558
N63006758
ESL14575

ESL14583
ESL14574
ESL14219
ESL14220
ESL14573

ESL10058
ESL10553
ESL10550
ESL12413
ESL12424

ESL10549
ESL10538
ESL10540
ESL12698
ESL.10551

ESL11680
ESL10558
ESL10559
ESL12415
ESL10554

&} - SERIAL NUMBER BREAK ,

Descriprion

Arm, Steering Spindle

Drag Link Assembly, RH
Sleeve RH, Steering Drag Link
Steering Gear Assembly

End Assembly, Rear Steering Drag Link

Cover, Steering Drag Link Rear
Nut (1/2*20)

Drag Link Assembly, LH

Sleave LH, Steering Drag Link
Bolt, Hex Head (M8x1.25x35)

Clamp, Steering Drag Link
Washer, Lock (5/16)
Nut, Hex (M8x1.25)

End Assembly Front Steering Drag Link

Cover Steering Drag Link Front

Nut, Hex (7/16-14)

Bolt, Hex Head (7/16-14*2.25)

Bolt Hex Head (M6x1-12)

Wagsher, Flat

Plate & Nut Assembly, Axie Support

Gasket

Stud, Front Axle Support
Washer, Lock (M20)
Nut, Hex (M20x1.5-8)
Support, Front Axie

Plug Dust Front Cover

Bush, Front Axle

‘O’Seal, Support

Washer, Thrust, Front Axle Rear
Washer, Front Axle Center Trunion

Sleeve, Front Axle Center

Axle, Front Center

Axle, Front RH

Spindle Assembly, Front Wheel RH
Sleeve Front Axle Center Trunion

Washer, Thrust, Axle Pin
Shim, Front Axle Pin (NF)
Shim, Front Axle Pin (NI
Shim, Front Axle Pin (NI}
Bush, Front Axle Trunion Retainer

AxLe & STeerinG PARTS-MECHANICAL
& = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

FronT EnD & STEERING

Venpor No. Quantiry
435 535

1 1 1
A L I S -~ NP N V] B ol =i =t [\

1
W WNN

010032950

PO N N N

D10019450

ok b ok b

]
[ N N e P

D10012720 AR
10012730 AR
. AR
- 1

5:4


http:7/16-14*2.25

&) - SERIAL NUMBER BREAK ,

AxLE & STEERING ParTs-MECHANICAL

" FronT ENnD & STEERING

43515635

& =« INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



435/ 535

Item No

49
50
51
52
53

54
55
56
57
58

59

Part No.

ESL10556
ESL11752
37749058
8790158

ESL15487

8765058
30496258
ESL10543
3384958
ESL10567

ESL10541
ESL10547
ESL10563
ESL10561
ESL10544

ESL10560
ESL10565
ESL10564
ESL10562
ESL12689

ESL13304

DEscRiPTION

Bracket, Front Axle Trunion
Bolt, Bracket Front axle Trunion
Washer, Flat (1/2)

Grease Nipple {1/8-27)

Plate Front Axle Support

Screw Plug (1/8-27)
Bolt, Hex Head

Spacer, Front Axle

Nut, Hex (5/8-11)
Spindle Bush Set

{2 each Upper & Lower)

Axle, Front LH

Seal, Spindle Pin Dust
Seal Dust Cover, Upper
Seal Upper, Spindle
Bearing Assembly,
Front Wheel Spindle

Seal Lower, Spindle

Seal, Spindle Front

Spacer, Spindle Front

Seal Dust Cover, Lower

Spindle Assembly, Front Whee! LH

Key, Woodruff (1/4*7/8)

Axce & SteerinG Parts-MEecrHanicAL
& - SERIAL NUMBER BREAK , |¢ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Front Enp & SteEERING

VEenobor No.

D10032970

QuantiTy
435 535

MM DNMN - wh BB —_ G D
1 1 1

== N M MNN
'




FronT EnD & STEERING

4351535

40 41 42

3334 35 3597

SteERING GEAR ASSEMBLY-MECHANICAL
WA @ - scrisL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




/ —'_-‘\\I

4351535

Irem No

15
16

17
18
19

21
22
23
24
25

26
27

28
20

30
31

PArT NoO.

ESL10600

ESL10587
ESL11796
ESL10596

ESL12422
ESL10589
ESL10576
ESL10577
ESL14578

ESL10578
ESL10571
ESL10572
ESL10580
ESL10581

ESL10582
ESL10601

ESL10579
ESL10574

3469458
3481488
ESL12230
ESL10587
ESL10586

ESL11751
ESL14579
34800958

ESL10575

ESL10570
ESL10602

ESL11795

DESCRIPTION

Steering Gear Assembly

Housing Assembly, Steering Gear (NSS)

Cap, Steering Wheel Hub
Nut, Steering Wheel Retainer
Wheel Assembly, Steering

Grommet, Steering Column Shroud
Seal Steering Column Dust

Bush Assembly, Steering Column
Column Assembly, Steering Gear

Bolt Column Assembly to Housing (M10x30M)

Washer Spring, Column to Housing
Adjuster Ball Race, Steering Column
Steel Ball, Steering Column (3/8")
Shim, {0.050mm}

Shim {0.127mm)

Shim (0.250mm)

Main Nut & Shaft Assembly, Steering
(Includes item #15-20)

Transfer Tube, Main Nut (NSS)
Retainer Strap, Main Nut (NSS)

Lock Washer (NSS)

Bolt, Retainer Strap (NSS)

Main Nut, Steering Column (NSS)
Washer, Joint {NI)

Steel Ball, Steering Column (9/32")

Nut, Hex {7/8-14)

Washer, Lock (7/8)

Arm, Steering Gear

Seal, Steering Rocker Shaft (Felf)
Seal, Steering Pitman Shaft

Bush, Rocker Shaft Outer (NSS)
Nolt, Steering Case

Bolt, Breather

Washer, Lock (1/2)

Inner Ball Race, Main Nut

Oif Plug, Steering Qil Level
Housing Assembly, Steering
{Includes Items #26, 32,42)
Bush, Rocker Shaft Inner (NSS)
Lock Nut, Adjusting Screw

SteERING GEAR AsSEMBLY-MECHANICAL
& - SERIAL NUMBER BREAK, |i£ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

FronT EnD & STEERING

VEnpor No.

QuanTITY
435 535

— b b kL
1

— b b b R
1

22 -
AR -
AR -

AR -

%ﬂ.—nr\)j\) —_ N\ =
[] 1 ]

MO NN
'

P R S
1 ]

N o -
'




FrRONT EnD & STEERING

435 1 535

."/-_H\\'
: 45 Y
t f *
Py \ 38
3334 35 3537
'_/‘—“*\\

SteerinG GEAR ASSEMBLY-MECHANICAL
& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




4351535

Item No Parr No.
34 ESL10585
35 ESL10593
36 ESL10588

- ESL10589

- ESL10580

- ESL10591
37 ESL11795
38 ESL118863
39 ESL10584
40 ESL10574
41 ESL10573
42 -
43 ESL11750
44 N63017358
45 ESL10583

& ~ SERIAL NUMBER BREAK ,

DEescriprion

Circlip, Rocker Shaft

Circlip, Adjusting Screw

Shim, Adjusting Screw (0.002)
Shim, Adjusting {0.003)

Shim, Adjusting Acrew (0,004)

Shim, Adjusting Screw
Spacer, Adjusting Screw
Adjusting Screw

Shaft, Rocker Secondary
Gasket, Side Cover to Housing

Dowel, Cover Plate to Housing
Cover Plate, Housing (NSS)
Boit, side Cover to Housing
Spring Washer (MB)

Shaft, Rocker Primary

SteerinGg GEAR AssemBLy-MEcHANICAL
| - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Front EnD & STEERING

Venpor No.

Quanrtiry
435 535

= = hMON
1

S o) =
1

5:10



i Front Enp & STEERING

4351535

AxLe & STeerING PARTS - HyDroSTATIC
m @& - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

TN



frem No

24A
25

26
27
28
29

31
31A
32
33
34

37
38
39

Part No.

ESL12699
ESL12698
ESL13304
ESL10667
ESL10562

ESL10564
ESL10565
ESL10560
ESL13303
ESL10561

ESL10563
ESL10547
ESL10542
30486258
3467088

ESL10810
ESL14574
ESL14220
ESL14219
ESL10058

ESL13678
ESL11949
ESL10549
ESL10550
ESL12413

30496258
ESL15489
3384958

ESL11950
ESL11944

ESL11678
ESL10552
ESL10558
ESL10559
ESL12415

ESL10551
ESL10556
ESL10855
ESL15213
377490536

&} - SERIAL NUMBER BREAK ,

Front EnD & STEERING

4357535
DescripTion Venpor No. QuanTiTy
435 535
Spindle Assembly, LH D10047530 -1
Spindle Assembly, RH D10047620 -1
Key, Woodruff (1/4x7/8) D91000070 -2
Spindle, Bush Set D10075420 -1
Seal Dust Cover, Lower D10012870 - 2
Spacer, Spindie Front D10012830 - 2
Seal, Spindle Front D10012840 - 2
Seal, Spindle, Lower D10012820 -2
Bearing Assembly, Front Wheel Spindle  p10013320 - 2
Seal Upper, Spindie 010012810 - 2
Seal Dust Cover, Upper D10012850 -2
Seal, Spindle Pin Dust D10012310 - 2
Grease Nipple (1/8-27) 87901836 -2
Bolt, Hex Head (7/16-14x2.25} 304862836 -2
Nut, Hex (7/16-14) 34670536 -2
Arm, Steering Spindle D10021460 - 2
Stud, Front Axle Support D10035660 - 4
Nut, Hex (M8x1.5-8) D10032950 -4
Washer, Spring Lock (M20) D10032940 - 4
Plug, Dust Cover Front Axle Support D10019450 - 1
Front Weight Spacer (Optional) 90643 - 1
Front Axle Extension, RH D10021450 - 1
Bush, Front Axle, Rear D10060800 -1
‘0’ Seal, Support D10012890 - 1
Washer Thrust, Rear D10013000 - 1
Bolt, Hex Head (5/8°-11) D81000440 - 4
Spacer, Front Axle D10103070 -4
Nut, Hex (5/8™-11) D83000090 - 4
Front Axle Extension, LH D160021490 - 1
Axle Assembly, Front Genter D10021390 - 1
Washer, Thrust, Front D10070640 1
‘0’ Seal, Trunion D10012880 - 1
Shim D10012720 AR
Shim D10012730 - AR
Shim D10013070 - AR
Bush, Front Axie, Front D10012600 - 1
Bracket FA Trunion, Front D10012800 - 1
Plug & Nut Assembly 010013020 - 1
Plug D93100020 -1
Washer, Flat (1/2) D10003580 - 4
Axte & SreeriNG PArTs - HYDROSTATIC
| = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 5:12


http:7/16-14x2.25

oy | FronT EnD & STEERING

4351535

& - SERIAL NUMBER BREAK ,

AxLe & SteerinG PARrTS - HYDROSTATIC

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

o



o

Item No

41
42

46
47
48
49

80
5
&2

Part No.

ESL11752
ESL10620
ESL12713
ESL11797
ESL11951

ESL14559
7203558
NB2001258
N&3006758
N600515836

ESL12236
ESL12235
ESL14204

DescripTiON

Bolt, Hex Head (1/2 - 13x1.50)

End Assembly
Cylinder Assembly
Nut, Lock

Tie Rod Assembly

Castle Nut (M14x1.5)

Pin, Split

Nut (M6)

Washer, Flat (M86)

Bol, Hex Head (M6x1-12)

Retainer Ring, Dust Cap
Dust Cap, Tie Rod
Seal Kit, Steering Cylinder

AxLE & STEERING PARTs ~ HypbrosTATIC
& - SERIAL NUMBER BREAK, | - INDIGATES UP T0 AND INCLUDING THAT SEriaL numeer  GEEIEIDD

4351535

FronT EnD & STEERING

Venoor No.

D10012670
D10021100
D10021090
D10021110
010021120

D10021110
7203558
N620012836
NB30067536
NB600515836

D10105480
D10105100
D10105210

QuAaNTITY
435 535

[
Bl L IR '+ - N

NN Mo N

1
M




| FronT EnD & STEERING

4351535

N

Steering Moror & Pipes - Hyprosraric
& - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



4351535

Irem No

W=

DWoO~m

PArT No.

ESL10650
ESL11786
ESL10648
ESL10599
ESL12422

ESL14560
N60554858
N63017458
ESL12501
ESL10021

ESL12507
ESL14561
ESL11751
ESL12018
ESL12731

ESL12523
ESL15490
ESL15491
ESL10848
ESL15482

ESL13685
ESL10645

& - SERIAL NUMBER BREAK ,

DEescripTION

Cap, Steering Wheal

Nut, Steering Wheel Retainer
Steering Wheel {Includes tem #1)
Seal, Column Dust

Grommet, Column Shroud

Steering Column Assembly
Boli, Hex Head (M10x1.5x40)
Washer, Lock (M10)

Motor Assembly, Steering
‘O’Ring

Adapter, Steering Motor
Bracket Assembly

Bolt

Wasgher, Lock (1/2)
Clamp Assembly

Bracket, Tube Holding, LH

Tube Assembly, Gear to Adapter, Right Turn
Tube Assembly, Gaar to Adapter, Left Turn

Adapter
Bracket, Hose Holding

Nut, Hex {9/16-18)
Hose Assembly, Cylinder

Sreerine Motor & Pires - Hybrostanc
| - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Front Enp & STEERING

Venpbor No.

D10016560
D10018500
510021550
D10018530
D10021910

D10021070
D81500100

NE630174836

D10021050
D93600070

D10021080
D10021060
D10012330
34809536

D10021250

D10021200
010079950
D10079940
D10021280
D10079960

D10021270
D10021130

QuaNTITY
435 535

L L] ]
— P o - - -t ok ek ok —

]
B\ = SRRy

'
LI o)

5:16



Notes




4351 535 prc

CLUTCH

Secrion 6




CLutcH

4351535

/’ n

CrurcH ASSEMBLY
€ - SERIAL NUMBER BREAK , |/ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



TN

4351 535

Irem No PART No.

ESL10692
ESL10683
ESL15493
ESL14468
ESL14469

o1 P PO -

34B06S8
N60021388
ESL10695
ESL10694

© OO

@ = SERIAL NUMBER BREAK ,

DEscrirTION

Bearing, Giutch Pilot

Retainer, Clutch Pilot Bearing
Disc Assembiy, Main (127)

Disc Assembly, PTO Clutch (117%)
Dual Cluteh Assembly {12"x11")
{Includes itemn #4)

Washer, Lock (5/16)

Boit (M8)

Bearing, Clutch Release
Hub, Ciutch Release Bearing

CrLurcH ASSEMBLY

|’ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

' CruTcH

Venpor No.

010010480
10011710
£10019570
10059820
D10018560

D86000040
D81500330
010019490
D10019590

QuANTITY
435 535

P e

12
12

—_ ok =k ok -

12
12




4351535

ST,

Crurcx CoNTROLS
&) - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




4351535

ITEm No ParT No.
1 ESL10652
2 ESL10653
3 ESL10654
4 ESL15494
5 9701388
6 3392558
7 7391958
8 7201758
9 ESL15495

10 ESL10660
11 ESL11684
12 ESL10668
13 ESL10663
14 ESL10664
16 ESL14470
16 3498758

17 ESL10666
18 30472458
19 34808858

20 ESL10667

&) - SERIAL NUMBER BREAK ,

DEescriPTiON

Padal Assembly, Clutch

Bush, Cluteh Pedal

Grease Nipple (1/4 - 28)

Rod & Clevis Assembly,

Clutch Release {Includes #5486}
Clevis {3/8 - 24 x 2.50)

Nut , Hex {3/8 - 24)

Pin, Clevis (3/8 x 1.14)

Pin, Split (1/8 x 0.75)

Shaft, Clutch Release
‘O’Ring, Clutch Release Shaft

Washer, Clutch Release Shaft
Bush Set, Clutch Release Shaft
Spring, Clutch Pedal Assist
Fork, Clutch Release Shatft
Bolt, Hex (3/8 - 16 x 2.00)

Nut, Hex (3/8 - 16)
Bracket, Pedal Spring Rear
Bolt, Hex (7/16 - 14 x 1.25)
Washer, Lock (7/16)

Plug

CrLutcH ConTROLS

| =« INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

CLutcH

Venoor No.

D10019480
D10087240
D92500050
D10019700

D10066700

DB3000010
D93400030
D10013480
D10001450
D10001480

D10001490
D10075230
D10012380
D10001500
D10001510

D10001520
D10002330
DB81000090
086000020
010000160

QuanTiTY
435 535

-t
-t

—
-

Py ==
Py -

-t ad 3k md A bk =k DY PN
PSS NN I R —y e e = i

- NP
—_ PR ek




thes

-~ - .,



Py
- -,

.’/ '—h“\\.

4351535 p1C

GEARBOX

Secrion 7




GEARBOX

4351535

Transmission CASE & SwiFr LEvers
@) - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




435/ 535

item No

oW =

t O W™~ ;®

11
12
13
14

15
16
17
18
19

20
21
22
23
24

25
26
27
28
29

31
32

35
36
37
38
39

ParTt No.

ESL12248
ESL10752
ESL10738
ESL10740
ESL11915

3480758

30468458
ESL10758
ESL10903
ESL10749

ESL10747
ESL10748
ESL10744
ESL10742
ESL10741

ESL10743
ESL10746
ESL10745
ESL10757
ESL10758

ESL10753
ESL10756
ESL10735
ESL10755
ESL10754

ESL10751
ESL10750
304634-536
7200358
ESL10726

ESL10725
ESL10724
ESL10723
7623758

ESL10721

ESL10733
ESL1071¢
ESL10732
ESL11869
3392558

DESCRIPTION

Cover & Lever Assembiy, Transmission

Dowel, Case Cover

Cover, Transmission Case
Gasket, Filler Plug

Breather, Transmission Case

Washer, Lock (3/8)
Bolt, Hex (3/8 - 16 x 1.00)

Indicator Assembly, Transmission Qil

Ball, High Low Gear Shift
Rubber Boot, Gear Shift Lever (NI)

Snap Ring, Gear Shift Lever
Ball, Main Shift Lever

Pin, Gear Shift Lever Socket
Lever, High Low Gear
Lever, Main Gear

‘O’'Ring Seal (0.625 x 0.07)
Spring, Gear Shift Lever
Retainer, Gear Shift Lever Ball
Harness Assembly, Transmlssion
Clip, Switch Cable

Switch Assembly, Transmission
Plunger, Safety Starter Switch
Ball (3/8)

Spring, Safety Starter Switch
Retainer, Safety Starter Switch

Pin, Safety Switch Locating

Stop, Gear Shift Lever

Bolt, Hex Head (5/16 - 18 x 0.625)
Pin, Cotter {1/16 x 0.50)

Retainer, Plunger Spring

8pring, Selector Stop Plunger
Plunger, Selector Stop
Arm,Gear Shift Rocker

Pin, Clevis (3/16 x 1.219)
Fork, Gear Shift

Connector, Gear Shift Lever
Fork, Gear Shift

Gate, Gear Shift Lever
Screw Gear Shift, Fork Lock
Nut, Lock Screw (3/8 - 24)

Transmission Case & SHiFr LEVERS
& - SERIAL NUMBER BREAK, |¢& - INDICATES UP 0 AND incLupinG THAT SERIAL numser  GEZED

GEARBOX

Venoor No.

QuanTITY
435 535
1 1
1 1
1 1
1 1
1 1
g 9
9 9
1 1
1 1
2 2
2 2
1 1
2 2
1 1
1 1
2 2
2 2
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
4 4
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
6 B
6 6




GearBOX

4351535

Transmission Case & SHIFT Levers
& - SERIAL NUMBER BREAK, | - INDIGATES UP TO AND INGLUDING THAT SERIAL NUMBER



.""_‘-‘H\

4351535

Irem No

40
41

42

45
46
47
48

49
50
51
52
53

54
&5
56
&§7
58

59
80
&1
62
63

Parr No.

ESL10720
37967858
ESL10737
ESL10902
ESE10735

ESL10738
ESL10722
ESL10044
ESL10727
37930458

ESL10731
ESL10730
ESL10728
ESL10729
ESL12529

ESL10718
ESL10717
7205558
3384938
ESL10668

5872658
3479358
30472458
5871988
30491258

& - SERIAL NUMBER BREAK ,

DEescriPTiON

Fork, Gear Shift

Pin , Main Gear Rail (3/8 x 1.26/1 - 27)
Pin, High/l.ow Rail

8pring, Gear Shift Rail

Ball, Rail Detent (3/8)

Gasket, Gear Shift Housing
Fork, Gear Shift

Plug, Pipe (1/4 - 18 - PTF)
interlock, Gear Shift Rail
Pin, Dowel (1/2x0.8125)

Rail, Gear Shift
Rail, Gear Shift
Rail, Gear Shift
Rail, Gear Shift
Plug, Case Drain (3/4 - 14)

Plug (3/4 - 18)

Case Assembly, Transmission

Pin (3/16x1.25)

Nut, Hex (5/8 - 11)

Bush Set, Clutch Release Cross Shaft
{Consists of 2 Bushes)

Bolt, Hex (5/8-11x3.25)
Washer, Lock (7/16)

Belt, Hex (7/16 - 14 x 1.258)
Bolt, Hex (5/8-11x1.50)
Bolt, Hex (3/4 - 16 x 2.75)

Transmission Case & SwiFT Levers
I - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

GEARBOX

Vewnpor No. QuUANTITY
435 535
. t 1
- 3 3
- 1 1
; 4 4
- 4 4
- 1 1
- 11
- 1 1
- 2 2
- 2 2
. 1 1
- 1 1
- 1 1
- 1 1
. 1 1
- 11
- 1 1
- 1 1
- 2 2
1 1
- 2 2
- 2 2
- 2 2
- 2 2
- 2 2



http:5/8-11x3.25
http:3/16x1.25

pr—— GEARBOX

4351535

AN

A

TranMIssION GEARS
& - SERIAL NUMBER BREAK, || - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



T
.

4351535

frem No Parr No.
1 ESL10777
2 ESL10769
3 4600758
4 ESL10780
5 ESL10781
5] 4600988
7 ESL10784
8 ESL10785
g 7326088
10 ESL10776
19 ESL10772
12 ESL10778
13 ESL10767
14 ESL10774
15 ESL10773
16 ESL12249
17 ESL10768
18 ESL10771
19 ESL14472
20 ESL10795
21 ESL11686
22 ESL10794
23 ESL10791
24 ESL10793
25 ESL11685
26 ESL10792
27 ESL10789
28 ESL10786
29 ESL10819
30 ESL10820
3 ESL11689
32 ESL10817
33 ESL10774
34 ESL10818
35 ESL14473
36 ESL10813
37 ESL10814
38 ESL10797

& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

DescrirriON

Seal, PTO Input Shaft

Bearing, PTO Input Shaft

Bolt, Hex Head (3/8 - 16 x 0.875)
Retainer, input Shaft Bearing
Gasket, Clutch Bearing Hub Support

" Bolt, Hex (3/8 - 16 x 1.125)

Plaie, Release Bearing Support
Gasket, Plate

Pin, Dowel (3/8 x 0.687)

Qil Seal, Trans Input Shaft

Snap Ring

Bearing, Drive Gear inner
Shaft, PTO Input

Ring

Ring, Drive Bearing

Plate, Input Shaft Bearing

Bearing, Trans Input Shaft

Snap Ring

Shaft, Transmission nput (18 Splines)

Snap Ring, Main Shaft
Washer, Main Shaft Thrust
Gear, 3rd Speed
Connector & Coupling
Gear, 1st Speed

Washer, Main Shaft Thrust

Gear, Main Shaft Reverse

Gear, 2nd Speed

Bearing, Taper Roller

Bearing, PTO Countershaft Front

Ring Snap

Washer, PTO Countershaft
Gear, PTO Countershaft
Lock Ring

Bearing, Front

Gear, Transmission Countershaft Main
Countershaft, Main Transmission
Bearing, Rear

Bearing, Main Shaft Pilot

TranMisSION GEARS

' GEARBOX

Venbor No.

D10035560

QuanTiry
435 535
1 1
1 1
5 5
1 1
11
7 7
11
1 1
2 2
11
1 1
1 1
1 1
1 1
11
1 1
1 1
] 1
11
11
11
1 1
2 2
1 1
2 2
1 1
1 1
1 1
1 1
11
11
1 1
1 1
1 1
1 1
11
1 1
1 1




- ] GEARBOX

4351 535

TN

TranmisSION GEARS
& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INGLUDING THAT SERIAL NUMBER



4351535

Item No

49
50
51
52
53

54
55

56

57
58
&9
60
61

62
63
64
65

87

€8
69
70
71

Part No.

ESL11687
ESL10787
ESL10788
ESL10739
ESL10800

ESL11688
ESL10801
ESL10815
ESL10821
ESL10824

ESL10823
ESL10822
ESL10811
37930458
ESL10809

46009388

ESL1080&
ESL10806
ESL10807
ESL10808

4600758

ESL10825
ESL10802
ESL10803
ESL10804

ESE10826
ESL10827
ESL10828
ESL10829
ESL10830

ESL10832

ESL10833
ESL11755
ESL10834
ESL10831

& - SERIAL NUMBER BREAK ,

Description

Washer

Shafi, Main {Rear)

Bearing, Taper Roller

Shafi & Coupling Assembly, Output
Gear, Qutput Shaft

Washer, Output Shaft Thrust
Bearing, Taper Roller

Lock Ring '

Coupling, Trans Countershaft, Rear
Lock Ring

Beating, Rear

Gear, Trans Countershaft Rear
Countershaft, PTO

Pin, Dowel (1/2 x 0.8125)
Seal, Qutput Shaft

Bolt, Hex (3/8 - 16 x 1.125)
Shim (0.003)

Shim (0.005)

Shim (0.012)

Retainer, Qutput Shaft Bearing

Boit, Hex (3/8 - 16 x 0.875)
Bearing, PTO Countarshaft Front
Gasket, Qutput Retainer Plate

Retainer Assembly, Trans Qutput Shaft

Plug, Retainer Expansion

Seal Assembly, PTO Countershaft Rear

Snap Ring, PTO Countershaft Rear
Bearing, PTO Countershaft Rear
Sleeve, FTO Intermediate Shaft
Lock Ring, Sleeve & Gear

Giear Assembly, Reverse Idler
{(includes #68)

Bush, Reverse ldler Gear

Bolt (3/8-16)

Seal Idler Shaft

Shaft, Transmission Reverse Idler

Tranmssion (B3EARS

[ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

GEARBOX

Venbor No.

QUANTITY
435 535

— bk oak b ek -, ek =t 1 g
B R e S e T a N,

Ry = = -k
_ Ry =

AR AR
AR AR
AR AR

—_ s Ny joi 2 SRR QT N
kb ok B3

— e bk
—t b b b




.Notes




-~

REAR END
&

P.T.O.

Secrion 8




— Rear Eno & PT.O.

4351535

LN

T

Center Housing
& - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




SN

lrem No

14
15
16
17
18

19
20
21
22

23
24

ParT No.

ESL10841
304668-536
ESL10846
ESL10845
ESL15197

ESL15198
ESL10836
ESL12529
ESL10847
ESL10838

ESL10837
ESL10883
ESL10884
ESL10885
5867658

ESL10840
5867758
5869958
5870158
5867958

3384558
5867858
3384758
ESL11970
ESL11202

ESL11969
30466858

Descripmion

Gasket, Hydraulic Lift Cover
Boit, Hex {71186 - 14 x 0.875)
Cover

Gasket, Cover

Plug, Center Housing Filler

Gasket, Filler Plug

Housing, Rear Axle Center
Plug, Drain (3/4 - 14)

Bush Set, Brake Pedal Shaft
Plug (1/4 - 18)

Pin

Gasket {0.1524 - 0.2032mm Thick)
Gasket (0.278-0.328mm Thick)
Gasket (0.3810 - 0.4310mm Thick)

Bolt, Hex (1/2-13x1.75)

Gasket

Boit, Hex (1/2 - 13 x 2.00)
Bott, Hex {9/16 - 12 x 2.00)
Bolt, Hex (8/16 - 12 x 2.50)
Bolt, Hex (1/2 - 13 x 2.50)

Nut, Hex {1/2 - 13)

Bolt, Hex (1/2 - 13 x 2.25)
Nut, Hex (9/16 - 12)

Gasket, Cover FCV Opening
Gasket, Flow Control Valve

Caver, FCV Opening*
“Bolt, Hex (7/16-14x0.875)

*Used Only when Flow Control Valve is not installed.

& - SERIAL NUMBER BREAK ,

Center Housin
i - inoicates up 10 anD incLupinG THaT seriaL Numeer  CEIERD

435/ 535

£ Rear Enp & P.T.0.

Venpor No.

D10102840

D10102850

Quantiry
435 535

R T &

— ot b b —h

AR
AR
AR

-t RS OPY -

(O N )

b ek ok B

-t mad sk ok ok

AR
AR
AR

N % [ 1 T R

= a0




~ Rear Enp & P.T.0.

4351535

DirrerentiaL & GEAR SET
&) - SERIAL NUMBER BREAK, |if = INDICATES UP TO AND INGLUDING THAT SERIAL NUMBER




4351 536

ITem No

o bWk —

—
L~ dm

11
12
13
14
15

16
17
18
18
20

21
22
23
24
25

26
27
28
29

3

ParT No.

ESL14475
33846-836
ESL10850
ESL10851

ES|.15496

ESL10856
ESL11680
ESL10852
ESL11871
ESL10855

ESL10854
ESL10862
ESL10861
ESL10863
ESL10864

3481058

30472838
ESL11681
ESL11692
ESL11804

ESL10865
37641588
ESL10866
ESL10853
4310458

ESL10849
ESL10857
ESL10858
ESL10859
ESL11872

ESL10860

DEescriprion

Bearing Assembly, Taper Roller
Nut, Hex Lock (1/2 - 20}

Case, Rear Axle Differential
Gear Set, Rear Axls Matched
Bolt, Fillet Head (1/2 - 20 x 1.62)

Bush, Differential Case
Washer, Thrust, Differential
Gear, Differential Side LH
Washer, Thrust, Differential
Finion, Differential

Spider, Rear Axle Differential
Ring, Drive Pinion Pilot Bearing
Bearing, Driver Pinion Pilot
Bearing, Taper Roller

Retainer, Drive Pinion Bearing

Washer, Lock (9/16)

Boit, Hex (9/16 - 12 x 1,25)
Washer, Bearing Thrust
Washer, Thrust, Drive Pinion
Nut, Lock

Clamp, Drive Pinion

Bolt

Coupling, Drive Shaft

Gear, Differential Side RH
Screw, Hex (1/2-13x 2.88)

Bearing, Taper Roller

Adapter, Differential Lock Case
Spring, Differential Lock Coupling
Coupling, Differential Lock
Washer, Lock Coupling

Ring, Differential Lock Coupling

DirrerentiaL & GEAR SET
& - SERIAL NUMBER BREAK , | - INDICATES up To AND incLupinG TrHaT seriaL numser  CERZID

. > Rear Eno & PT.O.

Venoor No.

QUANTITY
435 535
1 1

12 12

1 1

1 1

12 12

BN (VI M
B =N

— ) ek ok ok
E NN s, R SR T

— ke
[ N G N Y

0o — — — .
0 ~b b & 1

ah ok mak b mak
e Y N S N Y




& - SERIAL NUMBER BREAK ,

Power TAKE OFr ASSEMBLY

i Rear Enp & PT.0.

4351535

.f ",

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



.'/ N

Irem No

S = I e R

-
QWwo~m

H
12
13
14
15

16
17
18
19
20

21
22
23
24

Part No,

ESL10917
ESL12532
ESL10913
30472458
ESL10915

ESL10918
ESL10910
ESL10911
ESL10812
ESL10909

ESL10808
ESL10906
ESL10905
ESL10900
ESL10902

ESL10735
7200358

ESL10904
ESL10300
30508058

30468638
3480858

ESL10808
ESL10899

&) - SERIAL NUMBER BREAK ,

Description

Cap, PTO Shait Rear

Qll Seal, Rear PTO Shaft
Sleeve, PTQ Shaft Rear
Bolt, Hex (716 -14 x1.14)
Cover, PTO Shaft Rear

Gasket, Rear Cover
Bearing Rear, PTO Shaft
Snap Ring

Snap Ring

Bush, PTO Rear Shaft

Shaft , PTO Rear

Sleeve, PTO Countershait
Fark, PTO Shifter

Arm, PTO Shitter

Spring, PTO Shifter Arm

Batl, PTO Shifter Arm
Pin, Cotter, Bolt to Lever
Lever, PTO Shifter
‘O'Ring (0.625 x 0.103)
Pin, Roll {1/4 x 1}

Bolt, Hex (7/16 - 14 x 1.00)
Washer, Lock (7/16)

Plate, PTO Shiftar

Gasket, PTO Shifter Plate

Power Take OrFr AssemsLy
I - moicates up o anp incLuping THAT seriaL numeer  QIFERD

4351535

i Rear Enp & P T.O.

VEnpor No.

QuanTiTY
435 535

— ek b b — —k -k -l L — Py b ek wk
— =k ol L —k — b =k b b —t o = k-

[ T R T -
L e R . = ¥

N AR
-




i Rear Enp & PT.O.

4351 535

—

ReAR Axce
@ - SERIAL NUMBER BREAK, |i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



o~

frem No Part No,

30468458
3480758

ESL10896
ESL10897
ESL10883

L& B - N N

ESL10884
ESL10885
6 ESL10889
- ESL10890
- ESL10891

- ESL10892
- ESL10893
- ESL10894
7 ESL14477
8 ESL14478

g ESL11801
10 ESL10888
.1 ESL12426
12 ESL10886
13 ESL11758

DEescripTiON

Bolt, Hex (3/8 - 16 x 1.00)
Washer, Lock (3/8)

Block, Drive Gear Thrust
Shim, Thrust Biock (0.004)
Gasket {(0.152 - 0.203)

Gasket (0.279 - 0.329)
Gasket (0.381 - 0.432)
Shim (2.297)

Shim {0.203 - 0.254)
Shim (0.381 - 0.439)

Shim {0.508 - 0.559)
Shim {0.762 - 0.813)
Shim {1.250 - 1.300)
Housing, Rear Axle RH
Housing, Rear Axle LH

Bolt, Hex {9/16 - 12 x 1.38)
Seal Assembly, Inner

Mud Sheild & Retainer
Shaft and Bolt Assembly
Bolt, Rear Wheel Disc

ReAr AxLe
@) - SERIAL NUMBER BREAK , |’ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Rear Eno & PT.0.

4351 535

VEnpor No.

QuaNTITY
435 535




: Rear Enp & P.T.O.

435/ 535

DirrerentiaL Lock CoupLING
m & - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

-,



435/ 535

Iem No

Ao N

2 ot I ]

11

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26

Part No.

ESL11869
3392558

ESL10880
ESL10879
ESL11873

3392458
ESL10878
ESL10877

7201758
7387188

ESL10875

ESL11806
ESL10876
7623258

ESL10869

ESL10868
ESL10867
ESL14565
ESL11604
ESL10874

4474658
ESL11764
30468458
4488188
ESL10873

ESL10872

¥ - SERIAL NUMBER BREAK ,

DescripTiON

Screw, Differential

Lock Coupling Fork

Nut, Fork Lock Screw,

Hex (3/8-24)

Fork, Differantial Lock Coupling
Plug, Differential Lock Lever Shaft
Secrew, Differential Lock Fork Stop

Nut, Hex (3/8-16)

Seal, Differential Lock Lever Shaft
Shaft & Lever Assembly,
Differential Lock

Pin, Cotter {1/8x0.75)

Pin, Clevis (5/16x0.76)

Linkage Assembly,

Rear Axle Differential Lock

Nut, Differential Lock Adjusting
Clevis, Differential Lock

Pin, Clevis to Pedal (5/16x1.24)
Bush, Differential Lock Pedai

Grease Nipple (1/4 - 28)

Pedal Assembly, Diffarential Lock
Shaft Lower Link

Washer, Shaft Link

Sleave, Differential Lock Pedal
(RH Side Only)

Washer, Flat (3/47)

Boit, Differential Lock

Pedal to Shaft Link

Bolt, Hex Head (3/8-16x1.00)
Washer, Flat Head (3/8)
Retainer Lock

‘0 Seal

DirrerentiaL Lock CouPLING
[ ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Rear Eno & P.T.O.

Venoor No.

QUANTITY
435 535
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2
1 1
1 1
1 1
1 1
1 1
i 1
1 1
1 1
o 2
4 4
| 1
2 2
2 2
4 4
4 4
2 2
8 8
8:10


http:3/8-16x1.00
http:5/16x1.24
http:5/16xO.76
http:1/8xO.75

Rear Eno & PT.O.

4351 535
frem No Part No. DescripTion VEenoor No. QuantiTy
4351535
1 ESL10918 PTO Guard - i1
2 ESL10919 Support, PTO Guard - 1 1
3 ESL11126 Pin Assembly, Linch Lock . t i
3

PTO Guaro KiT
& - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



oy

4351535

Item No Part No.

ESL14196
ESL14479
ESL14480
ESL10920
ESL11823

[+ I - /e I\

ESL11696
ESL11695
ESL11808

W~ M

DEescriPTiON

Rear Wheel Assembly (W11)
Boh, Rear Wheel Rim to Disc
Rim, Rear Wheel

Disc, Rear Wheel

Washer, Disc to Rim

Nut, Disc to Rim
Washer, Disc to Rear Axle
Nut, Disc to Axle Flange

Rear Enp & PT.O.

Venoor No.

QuaNnTITY
435 535
2 2
12 12

2 2

2 2
12 12
12 12
16 16
16 16

& - SERIAL NUMBER BREAK ,

Rear WHeELs
li - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

8:12



Notes




RAKE SYSTEM

Secrion 9




Brake System

4351535

Braxes - Mecnamcar Disc Type
€ - SERIAL NUMBER BREAK , i = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




N

P

4351535

Irem No ParT No.
1 ESL10927
2 354235-536
3 ESL14482
4 ESL11642
5 ESL10828
6 ESL10829
7 ESL10930
8 ESL10931
9 ESL10932
10 ESL10933
11 ESL11810

12 ESL10934
13 ESL10964
14 ESL10935
15 -

16 ESL10939
17 ESL10938
18 ESL10937
19 ESL10936
20 ESL10941
21 ESL10942
22 ESL10943
23 ESL10944
24 ESL11698
25 ESL.10845
26 ESL10946
27 ESL11875
28 3384558
29 30465088
30 4472658
N ESL11699
32 ESL11759
33 ESL10947
34 ESL 10948
35 ESL10949
36 3480658
37 30466488
38 3467058
39 7418858
40 ESL11760

& - SERIAL NUMBER BREAK ,

Description

Bush, Rear Axle Housing
Retainer, Seal Outer Housing
Bolt, Hex {(1/2-13 x 1)
Washer, Flat {1/2)

Seal, Outer Housing

Grease Nipple

Housing, Brake Quter
Bearing, Taper Roller
Spacer, Shaft Bearing

Seal, Inner, Rear Axle Shaft

Lock Nut, Rear Axle Bearing
Disc & Lining Assembly, Friction
Friction Lining & Rivet Set

(For Repairs Only)

Actuator Assembly, Brake Disc
Disc, Brake Actuating (NSS)

Retainer Clip

Push Rod, Brake Actuator
Spring, Brake Disc Return
Ball, Brake Actuating
Sleeve, Splined

Spring, Disc Brake Sleeve
Gasket, Outer Brake Housing
Ring Snap, Brake Camshaft
Washer Thrust, Brake Camshatft
Housing Inner RH, Brake

Housing Inner LH, Brake
Screw Adjusting, Brake
Nut, Hex (1/2 - 13)

Bolt, Hex (3/8 - 16 x 0.75)
Washer, Flat (3/8)

Washer, Spring

Bolt, Hex (9/16 - 12)

Seal Assembly, Quter
Camshaft, Brake Actuating LH
Camshaft, Brake Actuating RH

Washer, Lock (5/16)
Boit (5/16 -18 x 0.88)
Nut, Hex (7/16 - 14)
Key (1/4 ¥ 1.25)

Bolt, Arm Assembly

Brakes - MecHanicaL Disc Type _
I - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Brake SysTem

Venpor No.

QuANTITY
435 535
2 2
2 2
8 8
8 8
2 2
2 2
2 2
2 2
2 2
2 2
2 2
4 4
1 1
2 2
4 4
4 4
4 4
8 8
2 2
2 2
2 2
2 2
2 2
2 2
1 1
1 1
2 2
2 2
2 2
2 2
2 2
18 18
2 2
1 1
1 1

Lo (T LI S N

R T\L Y




Yy BrAKE SYSTEM

4351535

N

BRraAKes - MecranicaL Disc Tyre
@) - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Brake SysTtem

4351535

{rem No

41
42
43

46
47

49

Part No.

ESL10956
ESL10955
ESL10954
ESL10953
30489058

ESL10052
ESL10951
ESL10950
ESL10962

&) -~ SERIAL NUMBER BREAK ,

DEscriPTION Venpor No. QuANTITY
435 535

Bush, Support Arm -
Arm , Camshaft Support, RH -
Arm , Camshaft Support, LH -
Lever, Brake Camshaft -
Bolt {7/16 - 14 x 2.50) -

MY = — )
M = — - D

Clamp, Brake Camshaft -
Retainar, Brake Camshafi -
Boot, Brake Camshaft -
Tube & Breather Assembly -

MY RO PO —
RN =

Brakes - Mecranicar Disc Type
|¥* - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




TIZHZE

T

Brake System

435( 535

Braxe ConTROLS
@D © - scriAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




LT

4351535

frem No ParT No.

1 ESL10966
2 30472458
- 30468658
3 ESL10969
4 35423558
5 ESL10870
6 ESL10871
7 7200358
8 ESL10967
9 ESL10979
10 ESL10978
11 ESL11824
12 ESL10880
13 ESL13342
14 7391988
15 7201758
16 ESL10983
17 ESL11701
18 ESL10984
19 -
20 3392658
21 9701358
22 ESL10868
23 ESL10847
24 ESL11700
25 30474358
26 ESL10877
27 ESL10974
28 7418188
29 ESL10972
30 5865558

@ - SERIAL NUMBER BREAK, | - INDICATES up To AND incLupinG THAT seriaL numBer  GIERD

DEscrIPTION

Bracket, Parking Pawl

Bolt, Hex (7/16 - 14 x 1.25)
Bolt, Hex {7116 - 14 x 1.00)
Bracket, Parking Brake Control
Washer, Flat (1/2)

Pawl, Parking Brake Lever
Ring Retaining {1/2)

Pin Cotter (1116 x 1/2)

Rod, Parking Brake Controi
Padal Assembly, Brake LH

Handle, Brake Pedal Interlock
Pin, Spring Roll (1/8 x 4.37)
Pedal Assembly, Brake RH
Spring, Pedal Retainer

Pin, Clevis {3/8 x 1.14}

Pin, Cotter (1/8 x 0.75)

Lock Ring, Pedal Shaft

Washer Thrust, Pedal Shaft

Rod & Clavis Assembly

Rod Clevis, Brake Control (NSS)

Nut, Hex (3/8 - 24)

Clevis (3/8 - 24 x 2.50)
Grease Nipple {1/4 - 28}
Bush Set, Brake Pedal Shait
Washer, Brake Pedal Shaft

Bolt, Hex (716 - 14 x 1 3/8)
Seal, Brake Padal Shaft
Shaft, Brake Cross

Key, Lever to Shaft (1/4 x 7/8)
Lever, Pedal Shaft to Clevis

Bolt, Hex (7/16 - 14 x 1.50)

Brake ConTROLS

" Brake SysTem

Venoor No.

QuanTiTy

435 535
1 1
2 2
2 2
1 1
3 3
1 1
1 1
1 1
1 1
1 1
1 1
1 1
11
2 2
4 4
4 4
11
1 1
: | |
2 2
2 2
2 2
1 1
1 A1
2 2
1 1
2 2
1 1
2 2
11

-k

—y




Notes




HyprauLIC SYSTEM

Secrion 10




&) - SERIAL NUMBER BREAK ,

Hvoravuuc Lier Cover

i HyprauLic SysTem

4351535

Ea

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



/’_‘\‘

4351535

irem No Parr No.
1 ESL11028
2 ESL10985
3 ESL12496
4 ESL11014
5 ESL11016
6 ESL11017
7 381714-S36
8 3479358
9 ESL11763
10 ESL11018
11 ESL1101g
12 ESL11020
13 ESL11021
14 ESL11022
15 ESL11023
16 ESL11024
17 ESL11025
18 ESL10011
19 ESL10008
20 ESL10010
21 ESL10992
22 37940988
23 30477758
24 ESL10089
25 37143358
26 ESL10990
27 ESL11008
28 ESL11010
29 ESL11011
30 ESL1100¢
31 ESL10901
32 ESL11012
33 ESL11013
34 ESL10986
35 ESL10987
36 ESL10988
37 ESL10928

& - SERIAL NUMBER BREAK ,

DescriPTioN

Hydraulic Lift Assembly
Top Cover, Hydraulic Lift
Pin

Yoke, Hydrauiic Lift
Boot Yoke, Hydraulic Lift
Housing, Draft Gontrol
Bolt (7/16 - 14 x 2.88)
Washer, Lock (7/16)

Bolt

Seat, Draft Control Spring
Spring, Lift Draft Control
Shim, Draft Control (0.015)
Shim, Draft Control (0.020)

Shim, Draft Control (0.025)
Seat, Hydrautic Lift Spring
Plunger, Draft Control

Gasket, Draft Control Housing
Seal 'O’ Ring (0.5 x 0.07)

Seal ‘O’ Ring (9/16 x 0.103)
Seal ‘O’ Ring (0.437 x 0.07)
Seal ‘'O’ Ring (13/16 x 0.103)
Baolt (7/16 - 14)

Bolt, Hex {(6/16 - 18 x 1.5)

Cover Assembly, Hydrauiic Lift
(Includes ltems #25,26)

Boit, Hex {9116 - 18 x 0.62)
Seal, ASC Cover (9/16)

Plug, Lift Check Valve

Seal (0.364 x 0.066)

Seal (0.489 x 0.066)

Retainer, Lift Check Valve
‘O’Ring (0.62 x 0.13)
Spring, Lift Check Valve
Ball {15/32)

Seat, Check Valve

Slesve, Chack Valve
‘0’ Ring, Seal
Gasket

Hyprauuic Lirr Cover

Hypravric SysTem

Venoor No.

QUANTITY
435 535
1 1
1 1
1 1
1 1
1
11
2 2
3 3
1 1
1 1
1 1
AR AR
AR AR
AR AR
1 1
1 1
11
11
5 5
1 1
11
2 2
T 1
1 1
11
1 1
11
2 2
2 2
1 1
1 1
1 1
11
1 1
1 1
1 1

& = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

10:2



________

4351535

Hyoravric Lirr Cover




N

Irem No PArRT No.
38 ESL 10996
39 ESL10894
40 5680158
41 ESL11005
42 ESL11003
43 ESL10997
44 30468638
45 ESL11001
46 3479288
47 30472258
48 ESL10999
49 3442288
50 ESL11703
51 ESL11702
B2 ESL11004
53 ESL11002
54 ESL11000
55 3446458
56 ESL11006
57 ESL11097
58 5865558
59 37941488
60 5865758
61 5866258
62 5866338
63 ESL10841

&} - SERIAL NUMBER BREAK ,

DescriPpTiON

Shaft, Lift Control Lever
Shaft, Draft Selection

Bolt, Hex Head (1/4 - 20 x 0.5)

Knehb, Handle
Handle, Draft Control

Quadrant, Lift Control

Bolt, Hex (7/16 - 14 x 1.00}
Spacer, Control Lever
Washer, Lock (3/8)

Bolt, Hex (3/8 - 16 x 1.25)

Disc, Lift Control Friction
Nut, Hex Lock {7/16 - 20)
Washer, Spring

Washer, Shaft Cup
Handie, Position Control

Quadrant, Lift Control
Flate, Lift Control

Nut, Tee

Stop, Lift Control Lever
Knob, Lift Control Stop

Bolt, Hex (7116 - 14 x 1.50}
Bolt, Hex (7116 - 20 x 1.75}
Bolt, Hex (7/16 - 14 x 2.00)
Bolt, Hex (7/16 - 14 x 3.25)
Boit, Hex (7/16 - 14 x 3.50)

Gasket, Hydrautic Lift Cover

Hyorauuic Lirr Cover
i - minicates up 1o Anp incLUDING THAT SERIAL NumBer  QIETEID

4351535

| Hypbravuric System

Venoor No.

QuantiTy
435 535
1 i
1 1
2 2
2 2
1 1
1 1
2 2
AR AR
2 2
2 2
2 2
1 1
1 1
1 1
1 1
11
i 1
1 1
1 1
1 1
3 3
3 3
1 1
4 4
5 5

e

wad




' Hyprauric System

435 535

HvypravLic LiFr SHarrs
@& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




4351535

Item No

[+2] [ N o %

[~ BN |

11

12
13
14
15

16
17
18
19
20

29
22
23
24
25

26
27
28
29
30

H
32
33
34
35

36
37
as
39
40

Parr No.

ESL11704
ESL11070
ESL11069
ESL11073
ESL11074

ESL11075

ESL11076
30468958
ESL11706
ESL11705

£SL11098

7200558
7403458
ESL11077
ESL11078

ESL11079
ESL11080
ESL11085
ESL11211
ESL10895

ESL11084
ESL109294
ESL11082
ESL11083
ESL11707

ESL10996
30505258
ESL11086
37927658
7201788

ESL11088
ESL11087
ESL11089
97470-58

ESL11094

ESL11093
ESL11092
97410-S
97413-S8
ESL11091

£ - SERIAL NUMBER BREAK, | -~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

DescripTion

Washer, Lift Shaft Thrust
Shaft, Hydraulic Lift

Arm, Hydraulic Lift Ram

‘O’ Ring (2.00 x 0.21)

Arm Assembly RH,
Hydraulic (Includes ltem #7)

Arm Assembly LH,

Hydraulic (Includes ltem #7)
Bush, Hydraulic Lift Arm

Bolt, Hex Head (1/2 - 20 x 1.00)
Washer, Lock

Washer

Bush, Hydrauiic Lift Shaft
(Consist of 2 each)

Pin, Cotter {(1/8 x 0.50)

Pin, Clevis {5/16 x 2.0}

Rod, Connecting Hydraulic Lift
Piston, Hydraulic Lift Cylinder

‘0’ Ring, Hydraulic Lift Piston
Sealing Ring, Hydraulic Lift Piston
Ring, Control Shaft Retainer

Key, Cam

Cam, FC Valve Override Actuator

Lever Assembly, Lift Position Control
Shaft Assembly, Draft Control Selection
Roller, Lift Position Cam

Ring, Retainer (3/8)

Washer, Lift Shaft Thrust

Shatt, Lift Control Lever
Fin, Spring Roll (1/8 x 0.75)
Lever, Hydraulic Lift Control
Pin, Clevis {3/8 - 1 - 21/32)
Pin, Cotter (1/8 - 0.75)

Lever Assembiy, Draft Control
Lever Assembly, Lift Control Valve
Roller, Cam Fiow

Ring, Snap (7/16)

Pin, Lift Actuator Pivot

Actuator, Lift Vaive

Lever, Lift Gontrol Valve

Ring, Retaining {5/16)

Ring, Retaining (1/2)

Shaft, Hydraulic Liit Control Lever

Hyorautic LiFT SHAFTS

| HyprauLic SysTtem

Venpor No.

QuanTITY
435 535
1 1
1 1
1 1
2 2
1 1
19
4 4
2 2
2 2
2 2
2 2
1 1
1 1
11
1 1
1 1
1 1
11
119
11
11
1 i
1 1
1 1
1 1
1 1
11
1 1
1 1
+ 1
19
1 1
1 1
2 2
1 1
1 1
1 1
1 1
2 2
1 1




Hypraviic System

435 /535

- =,

HyprauLic LiFr Snarts
@EIEAD) = - scriaL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




4351 535

frem No

4
42
43

47
48
49
50

51

Parr No.

ESL11096
ESL11094
33799588
3479258
ESL11067

38987358
ESL11081
ESL11066
ESL10011
B87006-5895

ESL10010

Descriprion

Spring, Lift Control Valve
Pin, Lift Actuator Pivot

Nut, Hex (3/8-16)
Washer, Lock (3/8)
Cylinder & Valve Assembly
{Inciudes ltems #46-48)

Bolt, Hex Fiange (5/16 - 18 x 0.75)
Baffle, Lift Cylinder Oil

Plate, Valve Retainer, Rear

Seal ‘O'Ring

Seal 'O'Ring

Seal ‘O’Ring

Hybrauric LiFt Suarts
& - SERIAL NUMBER BREAK , | ~- INDICATES UP T0 AND INCLUDING THAT SEriaL NuvBer  GEETOED

Hyporauric SYsTew

Venoor No.

QuANTITY
435 535

— ok b b -
— b ok sk ko

NN
NN —=-—am

-k
-k




HyprauLic SyYsTEm

4351535

o

Hyporauric LiFr CYLINDER
& - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




frem No

O Ja WA —

~ 5

11
12

13
14
15

16
17
18
19

Part No.

ESL10067
ESL11029
ESL11030
ESL11031
ESL11032

ESL10011

ESL110861

ESL11046

ESL11047
ESL10010

ESL11065
ESL11064
ESL11063
ESL11062

& - SERIAL NUMBER BREAK ,

DEescrIPTION

Cylinder & Valve Assembly
Plug, Lift Unload Valve

‘O’ Ring (0.562 x 0.07)
Spring, Lift Unload Valve
Bushing, Unload Valve Rear
{White) (NSS)

‘0’ Ring (0.5 x 0.07)
Bushing, Unload Valve Rear
(NSS)

Bushing, Control Valve
{NSS)

Spring, Control Valve

Valve & Sleeve Assembly
{White) (NSS)

Plug, Lift Feathering Valve
Bushing Feathering Valve
(NSS)

Feathering Valve (NSS)
Spring, Lift Feathering Valve
‘O’Ring {0.437 x 0.07)

Plug, Pipe (1/8-27)

Ring, Hydraulic Cylinder Dowel

Gasket, Lift Safety Valve
Vaive Assembly, Lift Safety

Hyorautic Lirr CyLinDeEr
I - moicaTes up 10 AnD INcLupiNG THAT seriaL nuvser  CQETORTD

43515635

| HyprauLic SYSTEM

Venoor No.

QUANTITY
435 535
1 1
1 1
2 2
1 1
1 1
3 3
1 1
T 1
11
1 1
2 2
1 )|
1 1
1 1
T 1
4 4
2 2
1 1
1 1




D DRIVIRG TRAZ TICHS Ty ORE W

10:11 & - SERIAL NUMBER BREAK ,

Hvprautic FLow System

4351535

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUHBER

Hyorautic SysTem

PO



4351535

Irem No ParTt No.
1 ESL11112
2 ESL11107
3 ESL11108
4 ESL11108
5 ESL11106
6 ESL14485
7 ESL11110
8 ESL11111
9 3830858
10 ESL11202

- ESL11870
11 ESL11092
12 ESL11212
13 ESL11968
14 30466858
15 30468638
16 ESL11104
17 ESL12435
18 ESL10011
19 ESL14586
20 ESL11103
21 ESL11101

- ESL11102
22 ESL12263
23 ESL14483

&) ~ SERIAL NUMBER BREAK ,

DESCRIPTION

Filter & Pipe Assembly, Intake
Spacer, Sump Return

Seal ‘O’ Ring (0.437 x 0.07)
Retainer, Return Pipe

Tube, Liit Sump Return

Nut (5/16 - 24)

Tube and Bracket Assembly

Seal, Oil Passage (5/16)

Screw, Pan Head (5116 - 24 x 1.12)
Gasket, Flow Control Valve

Gasket, Cover FCV Opsening
Tube, Hydraulic

Valve, Flow Control

Cover, Flow Control Valve Opening
Bolt, Hex Head (7/16-14x0.875)

Bolt, Hex Head (7/16-14x1.00)
Clip

Tube, Hydraulic Oil

‘0’ Ring

Elbow, Qil Fiow Control Tube -

Ring, Snap

Tube, Hydraulic Lift Pressure
Tube, Hydraulic Lift Pressure
Hose, Flow Control Valve
Clamp '

HyorauLic FLow SysTem
I/ ~ INDICATES UP TC AND INCLUDING THAT SERIAL NUMBER 10:12

HyprauLic Sysrem

Venoor No.

QuanTiTy
435 535
1 1
1 1
1 1
2 2
1 1
1 1
1 1
1 1
1 1
-1
1 -
-2
-
1 .
4 -
- 4
1 1
-1
2 4
- 1
1 1
1 -
- 1
-1
-



http:7/16-14x1.00

' Hyprautic SYSTEM

4351535

Frow ControL VALVE
10:13 &) - SERIAL NUMBER BREAK , |’ =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




. ;.’_“\-‘

43515635

Item No

31
3z
33
34

37
38
39

Part No.

ESL11212
ESL11185
ESL11186
ESL11193
ESL11192

ESL11201
ESL11198
ESL11199
ESL11200
ESL11187

ESL11189
ESL11926
37357358
4473088

ESL11183

ESL11184
ESL11188
ESL11191
ESL11879
ESL11190

ESL11194
ESL11195
ESL11196

ESL11765

ESL11182
ESL11181
ESL11179
ESL11204
ESL11203

ESE11180
ESL11207
ESL11208
ESL11209
ESL11210

ESL12279

ESL11205

DESCRIPTION

Flow Control Valve Assembly
Plug

Seal

Seal, Hydraufic Oil (1/4)

Pin, Restrictor Retainer

Spool, Valve Assembly
Piug

Seal

Spring, Valve Assembly
Seal, Hydraulic Oil (7/16)

Plug

Bolt

Spring Washer

Washer _
Knob, Flow Cantrol Vaive

Roll Pin
Plug
Plug
Screw
Seal

Plug, Valve Plunger

Seal (3/4)

Spring, Valve Plunger

Plunger, Flow Control Valve (NSS}
Bolt

Seal

Restrictor Shaft

Restrictor

Shim, Flow contral Valve
Follower, Fiow Control Valve

Pin

Ring

Spring, Hydraulic Lift Tension
Link, Flow Control Valve Retainer
Ring

Lever Assembly

Pin (NSS)

Lever (NSS)

Adjuster, Fiow Control Valve

Frow Conrrot Vatve
& - SERIAL NUMBER BREAK , [if - INDICATES UP 10 AND INcLUDING THAT seriaL Numser  CETEERD

: Hyprauric System

Venoor No.

Quantity
435 535

L] [] ] [ [ ] r
e Yy — 0 4 ax T S R —_ = B3 [EE Y N, QP Gy — b ok ok b — B} —h wd =

1
= e e




Hyorautic System

4351535

Hyprauric Pump - 435
10:15 & - SERIAL NUMBER BREAK, | ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

T



4351535

frem No Part No.
1 ESL11269
2 ESL11270
3 ESL11238
4 ESL14486
5 ESL14487
6 N60553258
7 NB3017388
8 ESL11255
9 ESL13284
10 N60555988
19 ESL13672
12 ESL14488
13 ESL14489
14 ESL14490
15 ESL14491
16 ESL14492
17 ESL14493
18 N60553658
19 ESL13280
20 ESL13281
21 3480758
22 30088058
23 ESEL14494
24 ESL14495
25 ESL14496
26 ESL14497
27 ESL10901
28 ESL14499
29 ESL14505
30 8632788
31 ESL14506
32 ESL11274
33 ESL11273
34 ESL11272
35 ESL11271

DescripTion

Etbow, Pump Inlet

‘O’'Ring

‘O’'Ring

Tube Assembly Housing to Filier
Flange

Bolt

Washer, Lock
Hydraulic Filter
Adapter Hydraulic Fiiter
Bolt (M12-1.75x30}

‘O’Ring Adapter

Adapter Assembly

Bracket Hydraulic Pump Filter
Tube Assembly inlet Filter to Hose
Clamp

Hose

Tube Assembly Inlet Pump to Hose
Bolt (M8x45)

‘O'Ring

Hydraulic Pump Assembly

Washer, Lock 3/8
Bolt (3/8-16x2.5)
Gear Pump Drive
Lock Plate

Nut

Gasket Hydraulic Pump
'‘O’'Ring

Tube Assembly Prassure Pump to Tube

Tube Assembly Center Housing Side
Elbow

‘O’Ring
‘O’Ring
‘O’Ring
‘O'Ring
Valve Assembly, Pump Relief

Hyprautic Pump = 435
&3 - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 10:16

Hybpravtic SysTem

Venoor No.

QuanTiTY
435 535

— ok ek k3 - ek o= NN B Y Y | QT R %, ] P = = N M e ]
t ' ¢ ' v k

e e e
i




— il HyprauLic SYSTEM

4351535

38

Hyprauric Pump (Tanpem) - 535
10:17 @& - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



/-q h \.

4351535

frem No

15

16
17
18
19
20

21
22
23
24
25

26

27
28

29

30

31
32
33
34
35

36
37
38

Part No.

ESL14486
ESL14495
ESL15498
ESL14497
300880-536

34807-836
ESL15497
87040594
N63017358
ESL12759

ESL15500
ESL10495
ESL15501
ESL15502

ESL15503

304652-536
356420336
ESL15504
ESL.15505
87035-594

ESL 15489
ESL15511
ESL15512
ESL10021
ESL 14505

8632758

ESL10021
ESL15490

ESL15491

ESL1551¢

ESI.15573

ESL15509
ESL15514
ESL15513
ESL156508

ESL15507
ESL155086
ESL15605

& - SERIAL NUMBER BREAK ,

Descriprion

Nut

Plate Lock

Gear Hydraulic Pump Drive
Gasket Hydraulic Pump
Bolt 3/8-16x2.50 Hex Head

Washer 3/8 Spring Lock
Hydrauilic Pump, Tandem
Gear, External

Washer, Spring Lock (M8)
Boit, Hex Head (M8x1.25x45)

Box Hydraulic Pump Inlet Juncticn
Hose Clamp Upper

Hose Jungtion Box Hydraulic Oil
Tube Assembly Inlet Filter Adapter
To Junction Box Hose

Filter And Adapter Assembly

Bolt 7/16-14x%0.75 Hex Head
Washer 716 Flat

Bracket Hydraulic Oit Adapter
Screw MBx22 Socket Head
Seal ‘O’ Ring 0.103x0.625

Tube Assy. Hyd. Pump To Conn.

Tube Assy. Hyd. Pump Rear To Conn.

Tube Assy. Conn,To Steering Motor
‘0" Ring
Tube Assy. Center Housing Side

Elbow 3/4-16 High Pressure Tube
Fitting

Seal 'O’ Ring 0.087x0.644

Tube Assy. Steering Cylinder

(RH Turn)

Tube Assy. Steering Cylinder

(LH Turn)

Tube Assy. Rear Axle Center
Housing To Connector

Hydraulic Filier

Tube Assy. Steering Motor To Con. Return

Screw M8x1.25x15-6.8 Hex Head
Gasket Hydraulic Lift Oil Intake

Tube Assy. Inlet Center Housing To Hose

Hose Hydraulic Oil Filter

Tube Assy. Inlet Filter Adapter To Hose

Clamp Assembly, Suction Tube

Hyorauric Pump (TanNDEM) - 535
& = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 10:18

. Hyorautic System

Venoor No.

2206562AA
D10101910
D10106500
D10035250
081000210

D86000010
D10104180
D93800150
D86500150
D10046870

D10104240
D10017540
D10100110
D10105900

D10100080

D81000450
D85000030
D10080030
D10100120
D83600090

10079900
D10079810
D10105210
093600070
D10013230

91500010

DS3600070
10079950

D10079940

D10079930

D10079980
D82500070
D10107030
D10079870

D10100100
D10079860
D10115950

QuanTiTy
435 535

1
P b =t ok

1 ]
—h o BAR=2N

L 1
ot —

1
N =M

1
U Ny



http:7/16-14xO.75
http:3/8-16x2.50

[} S

B IE) & - SERIAL NUMBER BREAK ,

Hyorautric LiFt LINKAGES

HyprautLic SysTem

4351535

M = INDICATES UP TO AND INCLUDING THAY SERJAL NUMBER



Hvyprauvric Svystem

4351535
Irem No Parr No. DescriPTION . Venoor No. Quanniry
435 535

1 ESL11164 Rod Assembly, LH - 1 1

2 - Fork, Lift Level Rod {NSS) - 1 1

3 ESL10868 Grease Nipple {1/4-28) - 3 3

4 - Rod, Hydraulic Lif Link (NSS) - 1 1

5 ESL11143 Pin, Link to Lift Arm - 4 4

6 7203558 Pin, Cotter (1/8x1.00) - 4 4

7 ESLt1141 Knuckle, Rod Assembly LH - 2 2

8 ESL14566 Link Assembly, Upper Lift (Catl} - 1 1

9 ESL11122 Link & Ball, RH Thread - 1 1
10 ESL11120 Retainer, Uipper Lift Link - 1 1
11 - Housing, Upper Link (NSS) - 1 1
t2 - Clamp, Upper Link (NSS) - 1 1
13 - Pin {NSS) - 2 2
14 ESL11117 Laich, Upper Link - 1 1
15 ESL14588 Link & Ball, LH Thread - 1 1
16 ESL11125 Pin, Upper Lift Link - 1 1
17 ESL11126 Pin & Ring Assembly, Linch - 1 1
18 ESL11125 Pin, Upper Lift Link - 1 1
19 ESiL11126 Pin & Ring Assembly, Linch - 1 1
20 7205588 Pin, Cofter (3/16 x 1.25) - 2 2
21 ESL11708 Washer, Rocker to Yoke Pin - 2 2
22 ESL11113 Rocker, Hydraulic Lift Upper - 1 1
23 ESL11115 Pin, Rocker to Yoke Clevis - 1 1
24 ESL11114 Bush, Hydraulic Lift Rocker - 1 1
25 ESL11166 Box Assembly, Lift Leveling - 1 1
26 ESL11159 Plug, Expansion - 1 1
27 - Shaft, Lift Leveling Gear (NSS) - 1 1
28 ESL11147 Bearing Assembly, Lift Lever Gear - 1 1
29 - Box Hydraulic Liff Lever (NSS) - 1 1
30 38390458 Washer, Spring (0.50) - 1 1
31 ESL11151 Lever, Hydraulic Lift Leveling - 1 1
32 ESL11154 Knob, Hydraulic Lift L.eveling - 1 1
33 ESL11155 Rivet - 1 1
34 ESL11149 Gear, Hydraulic Lift Leveling Lever - 1 1
35 - Fork, Lift Level Rod (NSS) - 1 1
36 300645 Bracket, LH, Check Chain - 1 1
37 NB2001658 Nut - 2 2
38 NE3007258 Washer - 2 2
30 900646 Bracket RH, Check Chain - 1 1
40 ESL12081 Check Chain & Bracket Assembly - 2 2

Hyorautic LiFr LINKAGES
& - SERIAL NUMBER BREAK, | =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m


http:1/8x1.00

. ' Hybrautic SYSTEM

4351535

Hyprauvuc Lirr Linkaces
10:21 & - SERIAL NUMBER BREAK , |/ =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

AT



( | Hyprauiic System

ar| .':'.'r[:.l : T Fo e :'-. _T_“:.H.f.i TZIWIRR -: W
4351535
frem No Parr No. DEescriPTiON Venpor No. Quantiry
435 535
41 7205358 Pin, Cotter (1/8-1.25) - 2 2
42 3398758 Nut (5/8-18) - 2 2
43 4474258 Washer (5/8) - 2 2
44 ESL15515 Lower Link Assembly RH (CAT [) D10026130 1 1
45 ESL 12087 Pin - 2 2
46 37718488 Washer, Fiat - 2 2
47 35109058 Nut, Hex Lock (7/16-20) - 2 2
48 ESL15516 Lower Link AssemblyLH  (CAT |) D10026120 1 1
49 ESL11134 Shaft, Lower Link Support LH - 1 1
50 ESL11132 Shaft, Lower Link Support RH - 1 1
51 ESL11138 Anchor, RH - 1 1
52 ESL11140 Anchor, LH - 1 A
53 3480858 Washer, Lock (7/16) - 4 4
54 359264538 Bolt, Hex Head (7/16-14x1.38) - 4 4
55 38079358 Pin, Clevis {3/8x1.68) - 4 4
56 7202658 Pin, Cotter (1/8-0.875) - 4 4
57 ESL11136 Clevis, Lower Lift Link - 4 4
58 ESL11135 Check Chain Assembly, Link - 2 2
59 - Bracket, Check Chain Link {(NSS) - 2 2

- Hyprauvic Lier LinkaGes
& - SERIAL NUMBER BREAK , |/ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 10:22



http:3/8x1.68
http:7/16-14x1.38
http:1/8-1.25

Notes

S



4351535 nre y——

ELECTRICALS, GAUGES

&

LIGHT SYSTEM




ELecTricars, Gauces & LigHT SyYSTEM

435 535

52

S7arTER MoToR & RELAY ASSEMBLY
m &) - SERIAL NUMBER BREAK , i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

,.—.._-_\..



N

4351535

frem No Parr No.
1 -
2 -
] -
4 -
5 ESL13444
6 ESL13445
? -
B -
9 -
10 ESL13449
11 -
12 ESL 13451
13 -
14 ESL13453
15 -
16 -
17 -
18 -
19 -
20 -
21 -
22 ESL13461
23 ESL13462
24 -
25 ESL13464
26 ESL13465
27 ESL13466
28 -
29 ESL13468
30 -
31 ESL13470
32 -
33 -
34 ESL13473 .
35 ESL13474
36 ESL13475
37 -
38 ESL13477
39 ESL13478
40 ESL13479

&0 - SERIAL NUMBER BREAK ,

DEescriPTION

Main Terminal {(Solenoid) (NSS)
Terminal Base Assembly (NSS)
Spindle Assembly (NSS)
Plunger Return Spring (NSS)
Sealing Ring (Solenocid)

Solenoid Switch Assembly (3 bolt mounting)

Plunger Assembiy (NSS)
Shroud (NSS)

Screw (Sotenoid Fixing) (NSS)
Connector

Seal (NSS)
Sealing Ring (DE & CE)

Intermediate Bracket Assembly (NSS)

Qil Seal

Engaging Lever Assembly (NSS)

Jump Ring (Pinion) (NSS)
Spring Pinion (NSS)
Grommet (NSS)

Nut {Pivot) (NSS)

Pivot Pin (NSS)

Fixing Bracket Assembly (NSS)
Bearing Bush (Fixing Bracket)
Bearing Bush (Inter Bracket)
Operating Plate (Pinion) (NSS)
Drive Assembly

Thrust Collar
Jump Ring

End Cover (NSS)
Seal (End Cover)
C'Washer (NSS)

Earth Terminal

Spring (End Cover) (NSS)

C & E Bracket Assembly (NSS)
Brush Set

Brush Carrier Assembly

Lead Assembly
Grommet (NSS)
Field Coil Assembly
Armature Assembly
Nut (Fixing Stud)

. STarTER MoTOR & RELAY ASSEMBLY

ErecTricAaLs, Gavuces & LicHT System

Venpor No.

11-13555-AA
11-13556-AA

11-13560-AA

11-13562-AA

11-13564-AA

11-13572-AA
11-13573-AA

11-13575-AA

11-13576-AA
11-13577-AA

11-13579-AA
11-13581-AA
11-13584-AA
11-13585-AA
11-13586-AA
11-13588-AA

11-13589-AA
11-13590-AA

Quantiry
435 535

- ok b =k [V}
[T T R O ]

P R e —_ P - PR A R Y R Y R gy — =L - DNy = - ) b =k ma
IR N N ey EET |\, QS APy — ek L bk —h P L i R Ny —_ L By = JEFIRY 5, QS R R

By -+ & =
F o QI ST R W

M « INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 11:2



4351535

& 329"
’4\;3,\/:10""'&

. B2

- S1arTER MOTOR & RELAY ASSEMBLY
& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INGLUDING THAT SERIAL NUMBER

ErectricaLs, Gauces & LicHT System

RO



| Evectricats, Gavces & LicHT SysTem

4351535

frem No ParT No. DEescripTiON Venpbor No. QuanTiry

435 535
41 - Fixing Stud (NSS) - t 1
42 ESL13481 Bearing Bush 11-13592-AA 1 1
43 ESL13482 Brush Spring 11-13593-AA 4 4
44 - Stop Washer (NSS) - 1 1
45 - Insulation Yoke (NSS) - 1 1
46 - Pole Screw {(NSS8) - 4 4
47 - Screw (NSS) - 2 2
48 ESL14370 Gasket, Starter Motor D10034850 1 1
49 ESL14509 Bolt, Hex Head 010032980 3 3
50 NB3017458 Washer, Lock (M10) D86500090 3 3
51 ESL11461 Clip, Wiring (NI} D10019330 1 1
52 ESL14510 Starter Motor Assembly 010035540 1

 St1arter Motor & Reray AssemsLy
&) - SERIAL NUMBER BREAK, |i’ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 11:4




" EiecTricaLs, Gauces & LIGHT SysTewm
435 [ 535
13

ALTERNATOR & GUARD
& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




P

4351535

Irem No

16
17
18
19

20
21
22
23

PaArT No.

ESL11954
ESL15596
ESL11720
ESL15597
ESL11956

ESL14516
ESL14512
ESL14513
N60553258
ESL14514

N630174S8
NE0554558
N62001358
N63017358
ESL14517

ESL14518
ESL11817
ESL14519
ESL12046

ESL14520
ESL12073
N63006758
ESL12072

@ = SERIAL NUMBER BREAK ,

Descriprion

Ajternator & Regulator Assembly
Arm, Alternator Beli Adjusting
Washer, Flat (M8x19x3)
Bracket, Alternator Mounting
Washer (M10}

Bolt, Hex (M10x100)
Washer, Plain

Adjusting Bolt

Bolt, Hex (M8x1.25x25)
Clamp, Alternator Bracket

Washer, Lock (M10)

Bolt, Hex (M10x1.5x25)

Nut, Hex (M8)

Washer, Lock (M8)

Guard, Alternator & Fan, LH1

Guard Assembly, Alternator & Fan, RH
Nut, Spring U (1/2-14)

Screw, Pan Head

Washar, Flat (1/4)

Bracket Assembly

Bolt, Hex Head (M6-1x16)
Wasgher, Flat (M8)
Rubber Bush

ALTERNATOR & GUARD

l¢ - mnpicaTEs up 1o AND incLuping THAT seriAL numser  GEERED

ErecTricALs, Gavces & LiGHT SysTem

Venoor No.

D10019250
10009210
D85500130
D10035680
085500140

510034580
D10034590
010034600
081501040
D10009180

D86500090
bB81500280
D83500320
D86500150
D10021170

D10034610
010035470
D10018540

E-602188-571

D85500100

D10035480
D81500360
D85500110
D10021170

Quantity
435 535

[ R T i G [ S Sy
—_ e b ke PO ek b ok

— kN ok -k
T Y % Ty

F R R
R

—t ok el ok
- ok ok ke




Erecrricars, GAUGES & LiGHT System

4351535

|
I
|
I
|
|_
I
|
I
1

Bartery & BaTTERY SUPPORT
@ - SERIAL NUMBER BREAK, i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

AT



. /-H-\\

ST

43515635

Irem No

g oo =

DM ~d

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27

Part No.

3379638
4471958
ESL12547
38370558
4472238

ESL12545
798716

ESL12548
ESL12546
ESL15598

ESL14521
3887895
4472458
ESL11773
ESL11342

3480858

30465258
ESL11350
ESL13420
ESL11354

ESL11353
ESL11357
ESL 11356
ESL11358
ESL11355

2301782
3379782

& - SERIAL NUMBER BREAK ,

DEescripTION

Nut, Hex Head (1/4)

Washer, Flat (1/4)

Top Plate, Battery Hold Down
Nut, Hex Lock (5/16-18)
Washer, Flat (5/16)

Clamp, Baitery Hold Down
Battery Assembiy

Pad, Battery

Rod, Battery Hold Down
Tray Assembly, Batiery

Support, Radiator Shell, Upper
Nut, Wing (5/16)

Washer, Flat (5/16)

Bolt, Battery Hold Down

Bracket Assembly, Battery Support

Washer, Lock {7/16)

Bolt, Hex Head (7/16-14x0.75)
Pin, Baitery Tray

Pin, Cotter (5/32x1.25)

Clip, Battery Cable Pad

Pad, Battery Cable

Terminal, Battery Cable, Positive {Ni)
Cover, Terminal {nsulation (NI}
Terminal, Battery Cable, Earth {Ni)
Boot, Terminal Insulation (NI)

Bolt, Terminal {5/16-18x1.25) (NI}
Nut, Hex, Terminal (5/16-18) (Ni)

Barrery & BATTERY SUPPORT
l - inpicates up 1o AND INcLUDING THAT SERIAL NumBer  CQERIEID

EiecrricaLs, Gauces & LicHT SYSTEM

VEnoor No.

081000400
Da5000030
D10026260
D83000150
D85000040

D10026260

010026280
D10026270
D10116200

D10035430
D10018710
DB85000070
010065740
D10017320

DBG000020
D81000450
D10018210
D87000100
D10018400

D10018390

C7NN-14452.C
7T3N11-14277-A

23017-52
DB3000060

QuanTITy
435 535

NP = B —t ol mal bk —k - PGy = MR = NN
oo = b [ T | FEN L v 'y P RO = PP

-t ek ek b
— b b ol ok

[y LN
P DO



http:5/16-18x1.25
http:5/32x1.25
http:7/16-14xO.75

Eiectricars, Gauces & LiGHT System

4351535

InsTrRUMENT CLUSTER, TACHODRIVE & SENSORS
£) - SERIAL NUMBER BREAK, |\ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



4351535

Item No

BN —

O~

Pagrt No.

ESL11889
ESL13505
ESL14589
ESL11823

ESL11400
ESL11390
ESL14522
ESL11394
ESL12559

ESL125568
ESL14523
ESL14524

& -« SERIAL NUMBER BREAK ,

DEescripTiON

Screw, Bezei Retaining
Gasket, Instrument Cluster -
Cluster Assembly, Instrument
Nut, Bezel Retaining

Switch Assembly, Oil Pressure
Float Assembly, Fuel Tank Sender
Gasket, Fuel Tank Sender

Clip

Washer, Fuel Tank Float

Screw, Hex Head (10-32*0.625)
Cable Assembly, Tachometer
Sensor, Water Temperature

INsTRUMENT CLUSTER, TACHODRIVE & SENSORS
i - INDIGATES UP To AND IncLUDING THAT seriL numBer  CEETRIOD

EiecTrICALS, GAUGES & LiGHT SYSTEM

Venobor No.

D10018650
010026480
D10035450
D10016820

D10026550
D10021870
D10021980
D10026010
D10021980

D10026030
D10015470
D10039130

QuaNTITY
435 535

FNEE
B

M = =
N =+ — o

—_
-t -k (51




EvecrricaLs, Gauces & LiGHT SysTem

4351535

ELecTrRICAL SWiTCHES
11:11 & - SERIAL NUMBER BREAK, | =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



4351535

frem No

Part No.

ESL12291
ESL11723
ESL11819
ESL11820
ESL11360

ESL15188
ESL11821
ESL11362
304682588
ESL11365

3494158
3379958
ESL13501
ESL12454
ESL13641

ESL15599
ESL11372
ESL11374
ESL13734
ESL11887

3480358
3405358
ESL11378
ESL13504
N6068321358

4472258
N630173388
N620013S8
ESL12017
ESL12074

3480738
ESL11381
5404958
3490358

789918
792640
ESL13735
ESL13736

@ - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERiaL Numser  CUERTEERD

DescrirTioN

Switch Assembly, Lighting {Rotary Type)
Washer

Nut, Lighting Switch

Nut, Lighting Switch

Knob, Light Switch

Switch Assambly, Heat & Starter
Nut, Starter Switch

Key, Ignition Lock

Bolt, Hex Head (5/16-18x1.00)
Horn Assembly, Dual Tone

Washer {(5/16)

Nut (5/16)

Button Assembly, Horn Blowing

Nut, Horn Blowing

Switch Assembly, Emergency Warning

Switch Assembly, Worklamp

Grommet

Fuse Box Assembly (Includes ftem #19)
Cover, Fuse Box

Screw, Pan Head (M10-24*0.62)

Washer, Lock (M10)

Nut, Hex {M10-24)}

Bracket, Stop Lamp Switch Mounting
Switch Assembly, Stop Lamp

Bolt Carriage (M8x1.25x20)

Washer, Flat (5/16)
Washer, Lock (M8)
Nut (M8)

Nut {3/8-16)
Washer, Flat

Washer, Lock

Socket Assembly

Screw (10-24x11.12)

Washer, Lock Internal Tooth (10)

Flasher - Indicator Assembly
Handle Kit, Flasher

Fuse (10A}

Fuse (15A)

EiLecTricaL SwitcHEs

| Eiectricats, Gauces & LicHT SysTem

Venoor No.

B10026500

92NN-11N654-AA
92NN-11662-A
92NN-11662-BA
E1NN-11667-AA

D10048140
82835125

D10017850

010016460
D10026480

D10098700
82835347

010026970
D10105130

DBE000030
DB3000130
010018020
10016930
D81500320

D85000040
D86500150
D83500230
D83000020
D85000090

D86000010
D10026380

D86000140

18-13032-AA
18-13033-AA

Quanntty
435 535
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2
1 1

T S )

— — NN L A S T N Y M) = — -k -
- = NN Py = — N N ~A = -

Wew
L) — =k

R R
EN



http:0-24x11.12
http:M10-24*0.62
http:5/16-18x1.00

11:13 & - SERIAL NUMBER BREAK ,

: EiecTricars, Gauces & LiGHT SYSTEm

4351535

LicHTS
&’ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

.



T

EiLecrtricaLs, GAUGES & LIGHT SysTem

Item No Part No.

ESL12570
ESL13523
ESL13737
ESL13738
ESL15600

[S N 5 I A

(o]

ESL13524

&) - SERIAL NUMBER BREAK ,

435535

Description Venpor No. QUANTITY
435_535

Head Lamp Assembly D10026910 2 2
Bulb, Head Lamp (12 volts) 25-13009-AA 2 2
Screw, Head Lamp Adjusting . 6 6
Spring - 8 6
Worklamp Assembly D10026390 11
Bulb, Worklamp D10105060 11

LicHTs

[ =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 11:14



p— Eiecrricats, GauGes & LiGHT SysTem

4351 535

10

i

Wiring HARNESS SYSTEM
11:15 @& - SERIAL NUMBER BREAK, | - INDICATES UP TC AND INCLUDING THAT SERIAL NUMBER




P

'.w‘"‘ﬂ\.

ST,

4351535

Irem No

Part No.

ESL15193
ESL14953
ESL14530
ESL14531
ESL13709

ESL12565
ESL12567
ESL14532
ESL14533
ESL14534

ESL11354
ESL11465
ESL11463
ESL14529
ESL11460

ESL11461

& - SERIAL NUMBER BREAK ,

DEscripTION

Wiring Harness, Main

Wiring Harness, Instrument Panel
Witing Harpess, Tail

Wiring Harness, Trailor Socket
Wiring Harness, ROPS Lamp, LH

Wiring Harness, ROPS Lamp, RH
Wiring Harness, Earth {(Head Lamp)
Wiring Harness, Work Lamp

Cabls Assembly, Battery to Starter
Cable Assembly, Battery to Ground

Clip, Battery Cable (NI}
Strap, Battery Cable {NI)
Clip, Wiring (NI)

Strap, Wiring (NI)

Clip, Wiring (NI)

Clip, Wiring (NI}

Wiring HARNESS SYSTEM

I =- INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 11:16

Eiectricars, Gauges & LicHT Sysrem

Venoor No.

D10048110
10048120
D10026360
D10026370
D10026630

D10026620
D10026640
D10026410
D10047720
D10035440

D10018400
D10017420
D10067100
D10028500
D10065960

D10019390

QuaNTITY
435 535

—r bk b o =k R N R -
e L S Y — ok = ok

[ T R R
[ R N Ny




Notes

TN



SHEET METAL

&
ACCESSORIES

Secrion 12




upigap SHeer MetarL & ACCESSORIES

4351535

B

RabiaTor SHELL
& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




)/—q\'.

4351535

frem No

Part No.

ESL11498
ESL11500
ESL13537
ESL11895
ESL11501

ESL11502
ESL11937
N63031758
NG62008758
ESL11504

ESL13719
ESL11505
ESL11490
ESI_14959
N620012S8

30465088
4472888
3494258
ESL11499
NB3017458

ESL10230
ESL11519
ESL12609
ESL12610
30466558

4472288

ESL14521
3379838

ESL14457

& - SERIAL NUMBER BREAK ,

DEescriPTION

Pansl Assembly, Hood Top

Plate Hood Latch

Latch Assembly, Hood{Includes ltem #4)
Adjusting Screw, Hood Latch

Adjusting Screw, Hood Latch

Plate, Hood Top Front

Bo't, Hex Head {M6x1.00-12)
Washer, External Tooth -
Washer, Flat (M6)

Prop, Hood Top Front Panel

Hinge Assembly, Hood Top Front Panei
Bumper, Hood Top

Shell Assembly, Radiator

Pad, Hood Mounting

Nut (M6x1.0)

Bolt, Hex Head (3/8-16x0.75)
Washer, Flat (3/8)

Washer, Fiat Tooth (3/8)
Bumper

Washer, Lock (M10)

Grommet, Round
Baffle Assembly, Front Axle Support

Grill Assembly, Front (Includes ltem #24)

Rubber Beading, Head Lamp
Bolt, Hex Head {5/16-24x0.88)

Washer, Flat (5/16)
Support, Radiator Sheil
Nut, Hex (5/16-24)

Bolt, Hex Head

RApiaTor SHELL

I - mpicates up 1o anp incLuping THAT seriaL Numesr  CEEEED

SHeeT MEetaL & ACCESSORIES

Venpor No.

QuANTITY
435 535
1 1
2 2
2 2
2 2
2 2
1 1
6 &
6 6
8 8
1 1
11
1 1
1 1
4 14
2 2
4 4
4 4
4 4
6 6
2 2
2 2
1 1
1 1
2 2
2 2
2 2
1 1
2 2
2 2



http:5/16-24xO.88
http:3/8-16xO.75

- SHeer Metal & ACCESSORIES

& - SERIAL NUMBER BREAK ,

4351535

Sipe PaANELS
| = INDICATES UP TO AND INCLUDING THAY SERIAL NUMBER




4351535

frem No Parr No.
1 ESL14537
2 ESL11529
3 ESL11896
4 ESL11521
& ESL11528
6 ESL11827
7 5567038
8 ESL11534
9 5052858
10 4471988
11 ESL11828
12 ESL13724
13 ESL14538
14 ESL11526
15 ESL11728
16 ESL12679
17 ESL11525
18 ESL14539
19 ESL13583
20 4472258
21 3379888
22 30463358
23 ESL12355
24 3379658

& - SERIAL NUMBER BREAK ,

DescripTioN

Panel Assembly, Hood RH
Handle Assembiy, Hood RH
Screw, Pan Head (M4x10)
Clip, Hood Support Rod
Lock Assembly, Hood RH

Nut, Nyloc (M4)

Nut, Hex Lock (1/4-28)

Support Rod Panel

Screw, Pan Head (1/4-28x0.625)
Washer, Flat (1/4)

Nut, Hood Panel, LH
Screw

Pane! Assembly, Hood LH
Hinge Rod

Washer, Hinge

Pin, Cotter

Rod Assembly, Hinge

Bolt, Hex Head (5/16-24x0.88)
Bracket, Hood Catch, Front
Washer, Flat (5/16)

Nut, Hex {5/16-24)

Bolt, Hex Head (1/4-28x0.62)
Bracket, Hood Catch Rear
Nut, Hex {1/4-28)

Sipe Paners

[ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

SHeer Metar & AcCCESSORIES

Venoor No.

D10034870

D100356360

QuaNTITY
435 535
1 1
2 2
8 8
1 1
2 2
g8 8
2 2
1 1
4 4
12 42

P = =+ N of
by =t — RS g

P = N = N
LI v B N ]

R = R N
R = PN

12:4


http:1/4-28xO.62
http:5/16-24xO.88

§ TR - SHeeT METaL & AcCESSORIES

435/ 535

.,-”-"-

Rear Hoop
& - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




/__._._.,\.

4351 535

O o N —

OWoo~Nm

12
13
14
15

16
17
18

PArT No.

ESL14540
4472258
30466588
ESL13724
4471958

ESL11522
30463258
3379758

ESL11828
ESL14541

ESL12580
ESL11824
ESL12581
ESL11891
ESL12525

ESL14195
ESIL11515
ESL11509

8 - SERIAL NUMBER BREAK ,

DescrIPTION

Panei Assembly, Hood Rear
Washer, Flat (5/16)

Bolt, Hex Head (5/16-24x0.88)
Screw

Washer, Flat (1/4)

Bracket & Support Assembly
Bolt, Hex Head (1/4-20x0.62)
Nut, Hex {5/16-18)

Nut, Hood LH Panel

Support Assembly, Hood Rear

Brackat, Front RH
Nut, U-Type

Bracket, Front LH
Screw

Cover Steering Gear

Rain Shield, Fuse Box

Bracket, Rear
Plate, Steering Cover

Rear Hoobo

e - picates up 1o aND iNcLUDING THAT SeriaL NumsEr  QEERD

SHeeT MetaL & ACCESSORIES

Venpor No.

D10026460

D10012430

D10035460

QuanTiry
435 535
1 1
6 8
2 2
1 1
7 7
1 1
4 4
2 2
2 2
1 1
1 1
68 B
1 1
8 8
1 1
1 1
1 1
1 1




” SHeeT METAL & ACCESSORIES

4351535

_ Running Boarps
& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




——

.

- SHeeT Metar & ACCESSORIES

4351535

frem No Part No.
1 ESE11553
2 ESL11548
3 4472658
4 3480758
5 30466658
6 30465058
7 30466558
8 ESL11549
9 ESL11552
10 ESL11550
11 ESL11551
12 4472268
13 3480658
14 3379858
15 30472458
16 3480888
17 30472288
18 ESL11554
19 ESL12361

&) - SERIAL NUMBER BREAK ,

DEescripTiON

Bumper, Brake Pedal
Running Board, RH
Washer, Flat (3/8)
Washer, Lock (3/8)
Bolt (3/8 - 16 x 0.88)

Boit (3/8 - 16 x 0.75)

Bolt, Hex (5/16 - 24 x 0.88)
Running Board, LH

Spacer, Running Board Suppoit
Support, Running Board, LH

Support, Running Board, RH
Washer, Flat (5/16)

Washer, Lock (5/186)

Nut, Hex (5/16 - 24)

Bolt, Hex (7/16 - 14 x 1.25)

Washer, Lock (7/16)

Bolt, Hex (3/8 - 16 x 1.25)
Step, Running Board, ILH
Bracket

Runnive Boarps
li# - INDicaTes up 1o anp incLupinG THAT seriaL numser  CIEESED

Venbor No.

D10087320

QuantiTy
435 535
1 1
1 1
6 6
8 6
1 1
3 3
8 6
1 1
4 4
1 1
1 1
6 6
6 6
6 6
2 2
2 2
2 2
1 1
1 1




SHeEeT METAL & ACCESSORIES

4351535

Cram SnerL FENDERS
&) - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



4351535

frem No Parr No.
1 -
2 -
3 ESL12011
4 2338058
5 ESL12373
6 ESL12007
7 4472858
8 3480788
9 3379958
10 ESL12009
11 -
12 30463358
13 ESL12371
14 ESL12372
15 4471958
16 3379688
17 -
18 ESL12370
19 -
20 -
21 -
22 -
23 -
24 ESL12058
25 ESL13600
26 30463488
27 3494158
Notes;

DescripTioNn

Bolt, Carraige (3/8-16x1")
Boit, Carriage (3/8-16x1"} RH
Bolt, Hex Head (3/8-16x2") LH
Boit, Carriage (3/8 - 16 x 1.50)
Bolt, Carriage (3/8 - 16 x 0.75)

Bracket, Worklight

Support, Clam Shell Fender
Washer, Flat (3/8)

Washer, Lock {3/8)

Nut, Hex (3/8-16)

Spacer, Fender (0.52” Long)
Spacer, Fender (1.75” Long)

Bolt, Hex (1/4 - 28 x 0.62)
Extension RH, Clam Shell Fender
Extension LH, Clam Sheli Fender

Washer, Flat (1/4)

Nut, Hex (1/4 - 28)

Spacer, Fender (1.25" Long)

Fender Assembly, Clam Sheil LH/RH
Bott, Carriage (3/8-16x 2.75")

Bolt, Carriage (3/8-16x2.50")
Bolt, Carriage (3/8 - 16 x 1.75)
Spacer, Fender (5/8” Long)
Spacer, Fendsr (1” Long)
Bracket, Tool Box Mounting

Tool Box Assembly
Boit, Hex Head (5/16-18x0.625)
Washer, External Tooth (5/16)

SHeer MeraL & AGCESSORIES

Venobor No.

QuANTITY
435 535
9 9
1 1
1 1
2 2
1 1
11
2 2
5 5
17 17
18 18
4 4
2 2
6 6
1 1
1 1
6 6
5 6
2 2
2 2
2 2
2 2
1 1
1 1
1 1
1 1
1 1
3 3
3 3

Complete Rectangular Fender Kit for changing from clam sheli fenders is available under part #906419.

& - SERIAL NUMBER BREAK ,

Cram SHELL FENDERS

¢ = INDICATES UP TO AND INCLUDING THAT SeriAL Numser  QIEERTD



http:3/8-16x2.50

o " SHeer MeTar & ACCESSORIES

4351535

AT

Rott - Bar (ROPS)
1724 R &) - SERIAL NUMBER BREAK, |« = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



4351535

frem No

Parr No.

902540
30494058
905730
3497938
905781

905782
NE3017388
N60021858
ESL12019
3480988

4473688
ESL12005
30261058
900122
3480658

3385058

@ - SERIAL NUMBER BREAK, |i¢ - INDICATES UP TO AND incLuDING THAT SErIAL NumBer  GIEERERD

DESCRIPTION

Roli-Bar Assembly, Foldable
Bolt, Hex Head {1/2-13x3 1/2)
Pin, Clevis Assembly

Nut, Previous Torque (1/2-13)
Lelipop Signal Light, LH

Lolipop Signal Light, RH
Washer, Lock (MB)

Bolt (MB-1.25x65)

Nut, Hex {1/2 - 20)
Washer, Lock (1/2)

Washer, Flai (1/2)

U-Bolt

Bolt, Hex Head (5/8 - 18 x 8.00)
Lower Plate

Washer, Lock (5/8)

Nut, Hex, (5/8 - 18)

Roti - Bar (ROPS)

SHerT MetarL & ACCESSORIES

Venoor No.

QuanTiTy
435 535

O N = nho R =
N A R LV

AN BN
AR B

ES
oo




| SHeeT MEeTar & ACCESSORIES

4351535 .
29
)
8 .

DeLuxe Sear AssemBy
12:13 @ - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




| SHeer MetaL & ACCESSORIES

43515356
Item No PArT No. DescrieTiON Venpor No. QuanTITY
435 535
1 904201 Seat Assembly, Driver . 1 1
2 ESL11584 Belt, Driver Seat _ 1 1
3 902083 Bracket : 2 2
4 - Washer . 2 2
5 - Balt 2 2
6 30472458 Bolt, Hex Head (7/18-14x1.25) ) 1 1
7 ESL12074 Washer, Flat (7/16) ) 1 1
8 N605632S8 Bolt, Hex {M8x1.25x25) ) 2 2
9 N63006838 Washer (M8) B g 2
10 NB20013S8 Nut (M8) 2 2

Deiuxe Sear Assemsy
& - SERIAL NUMBER BREAK , | =~ INDICATES UP TO AND INGLUDING THAT SERIAL NUMBER 12:14



http:7/16-14x1.25

Notes




4351535 o1c

DEcALS

Secrion 13




Decats

4351535

Loosen prampLug || A Savmon
AND DRAIN OFF WATER ” j:lgr OPERATE
ONCE EVERY WEEK | |+ siihasiins curammins

e mpADE TS

10 i

7

DecaLs
@ - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



e

Item No Part No.

1 ESL15462
- ESL15461
2 ESL14543
3 ESL14544
4 ESL11613

5 ESL11614
6 ESL14545
7 ESL11622
8 ESL11618
9 ESL13697

10 ESL11628
11 ESL14546
12 ESL12080
13 ESL11621

& - SERIAL NUMBER BREAK, ¢ - INDICATES up 10 aND INcLUDING THAT seriaL Nuwser @EERRD

435535

DESGRIPTION

Decal Model Identification Front

Decal Model Identification Front

Decal, Modsl Identification Center, RH
Decal, Model identification, Center, LH
Decal, Model Ildentification, Rear, LH

Decal, Model Identification, Rear, RH
Decal, Transmission Shift Pattern
Decal, Filter Cleanliness

Decal, Hydraulic Pump & Lift

Decal, Caution

Decal, PTO Control

Decal, PTO Guard {Ni)

Decal, Warning Sign

Decal, Tractor Maintenance Service

DEecaLs

DecaLs

Venpor No.

D10116460

D10017640
D10018600
010026810

QuantiTy
435 535

— ot ) =k L T T T T JV

e S S

B | ey A S T |

e e G




' DecaLs

4351 535

m&nmuma

_m#-mm

14.

A g Ly i

- & Tk WY ]
L - «mmhmmmnmuaxm'm- o

. FA PR - NG W
mmnn- mm

_g WARNING

mw&msw

t?wmmmmmm

e o NI OF T UGN RS AN M) K
1 mmwwaﬁmiwgﬁmwxmmm
] f; o D FRMELINCE W 45 D i

Y e L] 1
T T T |
¢ gumps G SR AL T o

6 At et T8 Fyd Bl Vot mwi

- Decars
& - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




./ -

4351535

frex No

14
18
16
17
18

19
20
21

23
24

25
26

Part No.

ESL11637
ESL13696
ESL13695
ESL13694
ESL.13693

ESL13619
ESL11617
ESL11623
ESLt11640
ESL11639

ESL11632
ESL11633
ESL15601

& - SERIAL NUMBER BREAK , [ - INDICATES up 10 AND IncLupinG THAT seriar Numser R

DESCRIPTION

Decal, Warning Instructions
Decal, Seat Beit

Decal, Tractor Warning
Decal, Torque

Decal, Starting Warning

Heat Reflective Tape (NI)
Decal, Operator Instruction {NI)
Decal, Fuse Box

Decal, Thermostat (NI}

Decal, Battery Warning

Decal, Warranty Disclaimer

Plate, Vehicle Identification
Decal, EPA Engine (NI)

Decats

Decats

VeEnoor No.

010018620

D10122660

QuaNTITY
435 535

—t ek ok ke ke — ok ke ke

N - -t

-t ok wmh ok b e L

—




QuANTITY
435 535
1

1

1 -3 | TN AR G IRy 15 N

%]
=]
<
O
T
Q

T i ey | | AT WOLAD DES | |

."j‘.

4351535

" F P

L

5 (| = Haeg 3
~ab| = Potics soatar o
FTO st b Ak

Description
Decal Sheet

& WARNWNG

DEecaLs
[ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

ParT No.
904540

Irem No

& - SERIAL NUMBER BREAK ,

13:5



OPTIONS

Secrion 14




435535

td "

DousLe ActinG SpooL VALVE KiT
& - SERIAL NUMBER BREAK, | ~- INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Irem No Part No.
- a08011
1 ESL14505
2 ESL154086
3 ESL15407
4 ESL15534
5 ESL15418
5] ESL11268
7 ESL15410
8 ESL12606
9 ESL15423
10 ESL12604
11 ESL12605
12 ESL15411
13 ESL15421
14 ESL15422
15 ESL15417
16 ESL15412
17 ESL15420
18 ESL15416
19 ESL15433
20 N630173S8
21 N620013S8
22 ESIL. 155857
23 ESL 15558

* Includes items 1-23

B - SERIAL NUMBER BREAK ,

OprioNS

435 ] 535
DescriPTiON Venpor No. Quanmiry
435 535
Doubie Acting Spool Valve Kit - -1
Spool Valve Assembly D10089820 -1
Tube, Spool Valve Iniet D10108800 -1
Tube, Valve to Hyd. Lift D10108780 - 2
Tube, Hyd. Pump Pressure D10138450 -1
‘0" Ring 093600070 - 4
Elbow D91500010 -1
Tube, Valve Return D10124610 -1
Bracket, Coupling Mounting D10027600 - 1
Connector D10021160 - 2
Coupling, Hyd. Valve Remote D10026100 -1
Coupling, Hyd. Valve Remote D10026110 -1
Tube, Coupling Upper to Valve D10108820 -1
Banjo Baolt P10006480 - 4
Copper Washer D10054370 -1
Adapter D10118420 - 1
Tube, Coupling Lower to Valve D10108830 -1
Tee Connection D10124020 -1
Bracket, Valve Mounting D10118140 -1
Bolt, (M8x1.25x60-8.8) D81500130 - 2
Washer, Spring (M8) - - 2
Nut, (M8x1.25-5), Hex - - 2
Knob - -1
Lever Assembly - - 1
DousLe Acting SpooL VaLve Kir
| =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 14:2



OrTiONS

4351535

SwinGING DrawBAR
@ - SERIAL NUMBER BREAK, i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



T

frem No

Part No.

ESL12588
ESL11712
30476888
ESL11189
ESL11877

ESL11172
ESL11176
ESL11175
ESL11177
ESL12590

ESL12588
ESLt12599
ESL13713
ESL13714
3481188

3384958

DescripTiON

Hanger Assembly, Drawbar
Washer, Drawbar Hanger
Bolt, Hex (5/8 - 11 x 1.50)

Spring, Drawbar Pin
Pin, Drawbar

Plate, Drawbar Hanger
Strap

Strap

Pin, Drawbar Adjusting
Pin, Clip

Drawbar, Swinging
Bolt (5/8-11x8.50)
Strap Draw bar Clevis
Pin, Drawbar Clevis
Washer, Lock {5/8)

Nut, Hex (5/8 - 11)

Swineing Drawsar
@ - SERIAL NUMBER BREAK, | - INDICATES UP TO aND INcLubinG THAT serisL nuneer  QEEERERD

OFTIONS

4351635

VEnoor No.

D10027210
010027310
D81000430
D10027270
D10027250

D10027220
D10027300
010027290
10027240
010026210

D10027230
P81000750
D10027280
D10027260
D86000120

D83000080

QuanTiry
435 535
1 1
2 2
6 6
2 2
1 1

J % B L\ T SR
[ L R

N - =N
P = = N 2



http:5/8-11x3.50

g Oeows

4351535

Front Eno WeigHts
& - SERIAL NUMBER BREAK, i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




P
/

1 ESL13626
2 ESL18627
3 ESL13628
4 30494638
5 ESL13629

6 ESL13630
7 ESL13631
8 ESL13632
9 ESL13633
0 ESL13634

1 ESL13635
12 E63003858
13 82835166

&) - SERIAL NUMBER BREAK ,

4351535

DEescripTiON

Weight, Front End

Carrier, Front End Weight

Spacer

Bolt, Hex Head (3/4-10x3.50)

Pin Assembly, Front End Weight Retainer

Pin, Front Weight Retainer

Pin

Spring, Froent End Weight Retainer
Bracket, Front End Retainer
Chain & Clevis Only

Plate, Front End Weight Clamp

Washer, Flat (M186)
Bolt, Front End Weight

Front Enp WEIGHTS

OpPTIONS

VeEnoor No.

QuANTITY
435 535
6 6
1 1
4 4
4 4
1 1
1 1
1 1
t 1
1 1
1 1
1 1
4 4
4 4

14:6

| = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



OrTiONS

. CRivIES FRAD TITNT

TR T

4351535
fremNo  Part No. DescrirTion Venpor No. QuaNnTITY
4351535
1 ESL10924 Weight, Rear Wheel Center - 2 2
2 38030488 Bolt, Square Head (5/8-11x3.00) - 12 12
3 3481188 Washer, Lock {5/8) 18 18
4 33849588 Nut, Hex (5/8-11) : 18 18
5 - Washer, Weight Bolt Retainer (NSS) 12 12
6 ESL10926 Weight, Rear Wheel Auxillary - 4 4
7 30493358 Bolt, Hex Head (5/8-11x3.25) - ] 6
8 ESL10925 Spacer, Rear Wheel Weight - 6 6

Rear WheeL Weicrrs
@ - SERIAL NUMBER BREAK, W& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER


http:5/8-11x3.25
http:5/8-11x3.00

."i—.-‘\



Notes-



	FT435-535cover.pdf
	SectionA
	SectionB

